
PARTS BOOK 
KM-506-7S KM-506 
KM-506-7N 
1- Needle, Straight Lock-Stitch 

Machine with Vertical Edge Trimm er 

KM-530-7S KM-530 
KM-530-7N 
1- Needle, Needle Feed Lock-Stitch 

Machine with Vertical Edge Trimm er 

PME-121211 

SunStar CO., LTD. 



Information 
A. Par ts Book -=?-{g 

Structure of Part Book 

I 

r,':'lill~ ed & Mo\dl1ne Body Mech~n,sn 

liJjl ~ 'IJ .111~• ~,. 

0 

CD : t.f l-11 ~ :::il % .i! c 

Unique code by mechanism 
(?) : t.fl-11 ~ :::il,'f ~ ~ 

Unique name by mechanism 
@ : t.f l-11 .5:. 

Exp lode view 
©Ref .No: .uf.§.~ :::iJ.% 6-l~ ~~ 

Unique identification number by part 
®Parts No . : :::iJ.% Xii% .i!c 

Unique Product code 
Ex) -=r~ Code Category 

-=r .. "' Tc 01-030C-1230 Old part 

AS-000000-00 

t.! ¥-§ GP-000000-00 
New Par t 

EP-000000-00 

CD ® 6 

--

..... --- ;;.. 

-··- .. 
• . 

....__,_ -·~-

...... 1-.. ~ 
c.c.J---

...... -oe,.:--

·-- -•--·- •- •--' 
••> ~,_-

._,,.. ._ -----~ ---· .• ... 
·- • -'&·...,_ ·-----·-- ...,, .. ~ . --~~--- . ~_, __ - .: - -• 

• - ·-·- -- ·• •--= 

"- ·-
[ ___ _ 

... ... , 
. - ... .. __ ,,,. __ 

-.. ___ .,._., ~-

-- -~ __ ,,,.,. __ 
,--- .. 'II -

. ..... 1 • t..- -.... .... , ·• , __ __ ..,. 

( 

-~••• •,.I 
•••••II,_ 

-· ... . ..... __,. -· .... 
.H-• -·-· 
, .. ..... -~ 
I!- ........ , .. .. ... 
., .,., ... ... 
•"'° # o • .... .... 
-a >? ... . 

------···· .. ·-····-•~-.. ____ .... .. . 
......... - ...... ... ---· ... , N. - .... _ ....... . . ,. 

0 

®Note:5 XIAf~ 1±71 ~ Dll2. 
Refers to notice and memo 

CV% ~: .uf.§.£1 :::iJ.% %~ 
Name of Part:Unique name of parts 

@Q'ty :.uf.§.£1 "r'S 
The number of part s 

®Assemb ly no.:~(~) .uf.§.£1 ~~ ~~ 
Unique identification number by set part 

l:l\.:;J. 
remarks 

.c'E(.c'E) :u:f§. 
Set parts 

7l-=r'5:l rrf§. 
Inst rumenta l parts 

~Pl '5:j IIf§. 
Electr ical part s From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Warning 

1. 2f:.ofl 4f-~ ll}-.!§.~ 7)11 2f:.i Al ~l¾.91 lll-~ !E.~ ;t)¾ ~~01 ~.AJ~ ~ ~<>1 
-all 1a" lll-.!§. 011 tll ~ ~~ Al 011 ~ 2f:. ¾~ .Q..£ ~ T ~ 0 l 7} ~ l)-y ct. 

2. ~ .al ;(l-~ Parts Book.Q..£ ~l -3l-~ ~.Q..E..£ 11~ ,t~£ .A}% ~ 71-l}-y ct. 
3 • .A}~ Oll.31 ~ 01 .A}0c:J: 01 lt!7i!J ~ ?.5:. ~'a'Yct. 

1. The parts classified as ass'y items may cause damage to the machine or bad sewing 

when they are separately assembled. Hence, when they are ordered, they can be 

purchased as ass'y items only. 

2. This is a parts book. It cannot be used as a manual. 

3. Parts are Subject to change in Design Without Prior Notice. 

Note 

· ~6El- ~l¾gJ -¥-¾.g. 0 1-i!ll ~Eil-J!?~~ 1J4ri>}Al~ 1.1~~ T ~~yt'-}. 

http://www.sunstarcs.com 

• 7}<?:}~ ~-?:!7Jf1Ai~ ~6E}- ~~ A}ol§..otl ~.:z.<?J.:V: ~.R.v} -¥-¾g_ 1l~W- Cf ~~t..ltl. 

· -¥-¾-¥1-t!-l-~-?tl-cl-~?%~ "i>J~o{lAi ¥¾~~91- 1.!~T~g_ <?:}~i>l-0:I %~i>l--"ll?1 ~9-71- .tJt..lt:1-. 
·-¥-¾~~~ £.§..Al~ 1-1- 3!l-*~ ~~~ E"~iil--"l.31 A}-§-i>l-~ 71¾~ 7t:)~i>l-al ~"€.l~i>l-Al\1 

~lcJ- 71¾~1 iil-*~g_ ~~w- 4- ~"'Ert..lel-. 
· lft*~.g. tl-7-fl~.s!- .,Z.~£1~ ~.Q..u] tl-7-fl~ ~JI ~q.Jt! -¥-¾ *7171- %0 l~t..1Cl-. 

• You can make an order for the parts of Sunstar machine to connect internet address. 

http://www.sunstarcs.com 

• You can request for parts you want after login if you are a registered member. 

· In parts Management - Order Management - Order Registration entry, 

you can place an order by entering the part number and quantity. 

• If you don't know the parts number. click the parts book menu bar. 

In a download list, you can read parts book by searching model you use. 

• This parts book is classified by the mechanism, therefore you can find part easily. From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MODEL 

KM-506 Series 

e KM-506-7S 

1-NEEDLE. STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER 

AND THREAD TRIMMER DRIVEN BY SERVO MOTOR 

e KM-506-?N 
1-NEEDLE. STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIWMER 

AND THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR 

e KM-506 
I-NEEDLE. STRAIGHR LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER 

KM-530 Series 

e KM-530-?S 
1-NEEDLE. NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER 

AND THREAD TRIMMER DRIVEN BY SERVO MOTOR 

e KM-530-7N 
1-NEEDLE. NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER 

AND THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR 

e KM-530 

I-NEEDLE. NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



CONTENTS 
.5:!. -, 

A 

B 

C 

D 

E 

F 
G 

H 
I 
J 

K 

L 
M 

N 
0 

Machine Body & Thread Tension Adjusting Mechanism •······· ........................................... . 
Upper Shaft & Thread UP Lever Mechanism •........................................................................ 
Upright Shaft & Lower Shaft Mechanism 
Ail~~ ~ "6~~ -eP:11 

•······· ........................................................... . 
Feed Mechanism 
II!OIE -e!-7:11 

•··· ............................................................................................ . 

6 

10 

12 

14 

Thread Trimmer Mechanism 

A~~ -e.i-J.11 
•···································· ............................................... 20 

Mes Driving Mechanism 
D!I~ =r-% -e!-7:11 

•··· ..................................................................................... . 
Needle Bar & Needle Bar Driving Mechanism 
1::1~'8"C!I & l::l~~C!I 2.% -e!-7:11 

Presser Foot & Tension Release Mechanism 

•.............................................................. 

•............................................................... 

22 

26 

28 
x.1F-~ ~ ~ ~~JI -e.!-7:11 

Thread Wiper Mechanism 
2.~olltj -e.1-7:11 

•······ ........••.....•••.•••••.••.•..........••.•.••...•...•.••.•... · · ..•••••. ... .. 3 0 

Reverse Button Mechanism 
<2:1~ S!,'cj -e.1-7:11 

•................................................................................... 
Program Unit Box & Auto Presser Foot Lifting Solenoid Mechanism •············ .................... . 
~.£.:::Z.~ 4=r-L-i.§. ~~ ~ A~% J¥-~-e~ -e.i-J.11 

Lubrication Meehan ism 

E"fr -e!-7:11 

Accessories Mechanism 
<1!1 Ail A~ 2.1 -el- 7:11 

•......................................................................................... 

•· ..................................................................................... . 
Special Parts For KM-506-?N, KM-530-?N Mechanism •···················································· 
KM-506-?N , KM-530-?N ~* .!,!~ -e.1-7:11 

32 

34 

36 

38 

42 

Gauge Parts 
}IIOIXI lI~§. 

•······················ .................... ............................................. ........... 44 

Index 
•····················· ............................ ........... ............................................. .. 46 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A-7 

ITT 

Machine Body & Thread Tension Adjusting Mechanism 

.2.1 ~ & ~ ~~ ~ ~ -e!-7-il 

A-14 

11111111 

A-12 

• A-62 

A-44 
r·- 7 

A-15 I t I 

T A-14-1 

' A- 14-2 

T A-14-3 

O A-14-4 

A-S •i'o J A-'6 A-15 : 1 ' 'fl' A-'5 ~ A-2' 

.~~G~~~r fA~~f~~o~~~===~=-=~=~====~====~~ 

A-5 

•• A-10 A-11 

1. A-53 

\ 
A- 55 

A-51 

A-58 11 A-20 

A-33 
TT 

I !~ 
A-34 A-31 A-32 

9 
A- 61 

A-42, G::~113) 

A-59 

-n : A-60 

• A-36 ... 

A-17 

A-28 

A-39 -A-38 

A-1 A-2 

A-3 A-4 • A-18 

A-21 

A- 23Q' r O A- 23 

A-24 0 \j I A-22 

A-29 

------A-30 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 

Period 

A-1 01-00 I A-5060 L Arm. Bed Olfil ll{IC:: I 

A- 2 AS-003743-00 M Arm. Bed ol fil ll{lc:: 1 

A- 3 AS-003909-00 L-7 Arm . Bed olfil ll{lc:: I 

A- 4 AS-00391 0-00 M-7 Arm. Bed olfil ll{lc:: 1 

A- 5 CMB-BJ006100 Face Plate '211!! 1 

A- 6 CMB-FC005700 Gasket For A-5 '211!! 71-"-~ 1 

A- 7 DSC-BF008400 Screw (3/ 16"n-28) 'j'-if~\;J 'eJ.:Li!~L.fAl(3/16"n=28) 3 

A-8 CMB-LAOl8300 Take Up Lever Cover 1.J•lPl;;M 1 

A-9 DSC-BF000600 Screw (3/ 16"n=28) CIOIW!!! ~L.fAl(3/ 16"n=28) 1 

A-1 0 DPK-CB000900 Face Plate Rubber Cap(L) '2Je! _i!'j'-Df7H (QI) ~.ij(3-1) 1 

A-11 DPK-CB000200 Face Plate Rubber Cap(S) '2J e! .i!'j'-D l7H (~) ~.ij(3) 1 

A-1 2 CMB-LB003700 Back Cover ~';"~(STD) 1 

A-13 CMB-FC002400 Gasket For Back Cover ~';"~ 71-'-~ 1 

A-1 4 DSC-BF000600 L.M Screw (3/16"n=28) CfOIWe! ~L.fAl(3/ 16"n=28} 8 

A- 14- 1 DSC-BF008400 L- 7.M- 7 Screw (3/ 16·n=28) '¥-if~;,;J '83 .i!~L.fAI 3 

A- 14- 2 DSC-BF000600 L- 7.M- 7 Screw (3/ 16·n=28) cfOIWe! ~L.fAf 5 

A- 14- 3 DSC-BA001800 L- 7.M- 7 Screw (9/6Cn=40) l!Pl~IL.fAI(~) 1 

A- 14- 4 DWS-AA003800 L- 7 .M- 7 Screw (9/6< ·n=40) ~~ flE 2! AI 1 

A- 15 DPK-CB000200 Arm Rubber Cap(L) '211!! .i!'j'-Df7H (~) ~.ij(3) 4 

A- 16 DPK-CB000400 Arm Rubber Cap(S) .i!'j'-Df7H (:::::.) 2 

A-17 DPK-CBOO 1800 M.M-7 Rubber Cap For F-15 '211!! ~*Df7H i 

A-1 8 OPK-CA000600 Bed Rubber Cap 31~ ~!HI .:i}'j'-Ol7H 1 

A-1 9 OPK-CC000300 L- 7.M-7 Code Bushing .n=. !HI 1 

A- 20 DSC-HC000300 Bed Base ""FRONT"(A) ll{I =. ~~ (jj1J) 1 

A- 21 CMB-BB004500 Bed Leg Right llilc:: ~~ 1 

A- 22 PSC- AC002600 Screw (M8x 1.25) llil c:: ~~ ~~ ~H!,. (MBX 1.25} 1 

A- 23 PWS-CA000400 Sp11ng Washer For A-21 ll{IC:: ~~ AD~ SfA'j 2 

A- 24 PSN-AA000500 Nut(MBX 1.25) llil c:: ~~ Lie (M8X 1.25) 1 

A- 26 DTC-AH000200 L- 7.M- 7 Code Holder .. A. .nc:: ~Ol""A" 1 

A- 27 DTC-AHOOl 100 L-7.M-7 Code Holder ""B" .n=. ~Ol""B" 1 

A- 28 PTC-AH000200 L- 7.M-7 Cable Holder(7N) :lilOI~ ~OIA (6N) 1 

A-29 12-016M-2350 L- 7.M-7 Earth Line Ol -'- ~(ml 1 

A-30 PTC-AG000100 L- 7.M-7 Nylon Clip L.fOle g,ru 3 

A-31 • CGA-GAOO 1800 L.L- 7 Needle Plate ( t / 4 '" ) ~ e!(1/4'"- 6.4mm) 1 

A- 32• CGA-GAOO 1900 M,M-7 Needle Plate (1/4'") ~e!(1/4'"-6 .4mm) 1 

A- 33 OSC-BCOOO 1 00 Screw For Needle Plale ~e/ L.fAf 2 

A-34 CMB-LB004400 Slide Plate • tll~e!(ffll 1 

A- 35 CMB- GA000100 Sub Needle Plate !2~ ~e! 1 

A- 36 DSC-BCOOO 100 Screw For Needle Plate ~e!L.fAI 2 

A- 37 CMB-L0003100 L Model Mark (KM-506) £'il! Df3 1 

A- 38 CMB-LD003400 M Model Mark (KM- 530) £Ii!! af3 1 

A- 39 CMB- LD003000 L- 7 Model Mark (KM-506- 7S) £'il! of3 t 

A-40 CMB- L0003300 M-7 Model Mark(KM-530-?S) £'il! 0 13 1 

A-41 Ol-035P-1370 Number Plate ~~~ 1 

A-42 PPN-ADOOO I 00 Pin \'j ~e! e! 2 

A-43 CMB-LD003900 Brand Mark \:JI!! Df3 I 

A- 44 CMB- HK002000 Guide Bar ~~t..H~ 1 

A- 46 CT A-HM000601 L- 7.M- 7 Supplementry Tensron Control Ass'y !2~ Al~AI 1Set 

A-47 0l-227A-1230 L- 7.M- 7 Screw ( I 1 /64 "n=40) 3f~ ~t!lOi~ ~~:.!~LfAfA(1 l/64"n=40) 1 

A-48 CMB-HK002200 L.M Three Hole Thread Guide •1''?'1:11.J~OI 1 

A- 48- 1 DSN-AAOOO 1 00 L.M Nut For A-48-1 Ail'i''i:11.J~OI Li~ 1 

NOTE: A- 50 CM8-HK000500 Arm Thread Guide ~ ~~OI 1 

L -7 •Kll-506-7S A-51 DSC- BA000100 Screw (9/64 "n=40) 2.<g,! l!J" :1l~IL.fAl(9/64"n=40} 1 

M· 7•KM-530-7S A-52 CMB- HK001900 Thread Guide For A-5 '211!! 1,J~OI 1 

L<Kll-506 A-53 DSC-BA000100 Screw (9/ 64. ·n=40) 2.<g,!'ej" :1l ~IL.f Al(9/64 .. n=40) 1 
M~530 

-eo-on Part A-54 ATA-PS003900 Thread Tension Control Ass"y c:.I~~ ~,:I(~) A-Type 1Set 

•-Gauge Part A-55 CMB-HKOOSOOO Arm Thread Guide(L) gt ~~41(L) 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A-7 

TTT 

A- 5 

• • A-10 A-11 

:, 

Machine Body & Thread Tension Adjusting Mechanism 

2.1 ~ & ~ ~~ ~ ~ -E!-J.fl 

A-14 

' A-14-1 11111111 

A-12 
~ 7 r --

.... 

r 
' A- 14-3 

• A-62 O A-14-4 

~ A-44 ~r ' A-14-2 
A-15 

~ A- 46 I I I 

A-8 A? J A-26 A-15 

• A-15 
I I tj 

A-16 I :) I ~-27 r -,_,,. , ~-1!3~!_j 

A-17 
A-51 

~ A-52 

~ 

1. A-53 

) 
A-55 

A-$ I I A-20 

A-33 
TT 

I !~ 
A- 34 A-31 A-32 

e 
A-61 

A-42 1 

A-59 --n : A- 60 

.,. A- 36 ... 

A-35 

A-28 

A- 39 -A- 38 

A-1 A-2 

A-3 A-4 • A-18 

A- 21 

A-23 0\ r Q A- 23 

A-24 0 \j I A- 22 

A-29 

A-30 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts .. 
~ Q'ty 

Applied 
1S 

Period 

A-57 DSC-CA000100 Screw (15/64 ·n=28) ~;Jl71 ~Xl!!J LfAf(15/64"n=28) 1 

A-58 DSC-HC000600 l.M Bed Base "FRONT"(B) l!JI£ \!/~(~) 1 

A-59 CMB- BJ006400 Chip Shute Gu1de(U) ~ HR§ 7fOl£(J:.) 1 

A-60 DSC-BJ005400 Screw (9/ 64 • n=40) !Ii ;,l"I 2~L.fAf(9/64"n=40) 2 

A-61 DPK-CZ000800 Cap For Tension Release Pin ~"Jc~71 !!! ~ 1 

A-62 DSC- CB000700 Screw(M5) •ll'i'-~ ~~OI 2~Lf,'f 1 

NOTE: 
L·7• Kll-506-7S 
11-7:t<M-530-7S 
L<K.11-506 
M~-530 

=eo..on Part 

.,,Gauoo Par t From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



B-31 B-32 
I 0 

B-30-:- ---- 7 r ·.-.- '.rv"" · 
. - _j 

! ) dro 
I ~ I B-33 
16,- ! 
L . _ . ___ _ _J 

B-27 

Upper Shaft & Thread Take Up Lever Mechanism 

~~ ~ ~j:H71 ~7-11 

B-?B, B-28-1 B-JS B-17 18-1 §7 . . . ... . 
B-7-1 B-5 I I 

A 0- ~2 0 ;. ;ie,C:i;;;;;;i.i:.a• ; i . i V B-7-2 B-3 B-4 B-1 B-14 B-16 L. _J 
B-7 B-13 B-18 

Ii 
B- 21 

B-34 
1 

B-9 r - - - ---·- -·- --------7 
. . 

B-34-1 

& & 
B-34-2 B-34-4 

I f Tf f I 

L.--- -~3~3- ·-·-·-·-·-· - ·-·j 

B-23 

0 
B-22 

-4 B-26 

= B-25 

~ 
B-37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :c: ~ Q'ty 
Applied 

i!, 
Period 

B-1 CUS-KC002500 Upper Shafi ~~(Servo) L=419.5 1 

B-2 CUS-CHOOO 101 Oil AdIusllng Pin For B- 1 ~~ ;}~.Z.~t!! 1 Feb. 19.09 

B-3 PPK-BA000400 0-Ring For B-2 ~~ *~ ~~e! .'i'.~ 1 

B-4 CUS-FA000100 Rubber for 8-2 ~~ *~ ~~ .:2.¥ 1 

B-5 CLB-JL001600 Upper Shaft Feller ~~ ye 1 

B-7 CUS-DA002500 Link Cam ~.3 ~ 1Sel 

B-7-1 CCT-DC000100 Mes Cam OIIA~ 1 

B-7-2 DPN-AAOl 4300 Pin For B-7-1 011 ..... ~ 'i'-~ ,1elcl 1 

B-9 DSC-8F003700 Screw (9/32"n=28) ~.3 ~ ~l*I :il~LfAl(9/32"n=28) 1 

B-13 DBS-0B007500 Upper Shaft Bushing (F) ~q ~~~ 1 

B-14 DBS-DA003000 Upper Shaft Bushing (M) ~q:,:!it~ 1 

B-16 DCL-AA000100 Upper Shafi Collar ~q ;>J2f t 

B-17 DSC-CA000500 Screw ( 1 / 4 ·n=40) ~~Ol ~{!:LfAl(1/4'n=40) 2 

B-18 DGR-ADOOOl 00 Upper Shaft Gear ~q 7JC>i 1 

B-19 DSC-CA000500 Screw (1/4'n=40) ~~OI ~8LfAl(1 / 4'n=40) 2 

B-21 DBS-09001100 Upper Shaft Bushing(R) ~q~!it~ 1 

B-22 PPK-AA000100 011 Seal For B-20, 21 ~~£~~ 1 

B-23 DPL -AA000200 Pulley (Only for Trimming M/C) -!G2I 1 

B-23-1 DPL -AA000200 Pulley (Only for Regulator MIC) ~21 1 

B- 25 DSC-BF000800 L,M.L-7 Screw ( 15/64 "n=28) ~21 :il~LfAl(15/64 "n=28) 2 

B-26 DSC-BG000200 L.M Screw(5/ 16·n=24) ~2J eL..f Al(5/16"n=24) 1 

B- 27 MTH-OFOOO 100 Thread Take Up Lever Ass'y 1.l•Hll(~l 110-39070 1 

B-28 DSC-CAOOl 100 Screw (1 /4'n=40) 1.l•lllle! :il~L..fAl(1 / 4"n=40) 1 

B-28-1 DSC-CAOO 1900 Screw (1 /4 ' n=40) 71 Oi Lf Al( 1 /4 •n=40) 1 

B- 30 CLB-JD000300 0,1 w ,ck .'i'.~~:i:I 1 

B- 31 DSC-CA000800 Screw ( 15/64 "n=28) ~q!it~ :il~L..fAl(15/64"n=28) 1 

B- 32 CLB-FZ001000 Oil Proteclion Rubber .'i'.~9./01 :;:)..'j'- 1 

B-33 CUS-BJ000200 Protection Plate 'a.3~ ~~!:! 1 

B- 34 - Synchronizer Ass'y ~ .3.slL..fOI Xi(~) 1 

B- 34-1 1 1- 020A- 2500 Magnetic Holder Of:J.L1I§l .Ci 2 

B- 34-2 1 1-022W- 2500 Washer For B-34- 1 of::i.L1I ,;,i •Ci ~.2.JA, 4 

B-34-3 11- 021S- 2500 Screw For B-34-1 Of:J.L1J,;,i .Ci ~L..fAf 4 

B- 34- 4 13-0000-SE55 Synchronizer Ass'y (Servo) ~ .3.slL..fOI XH~)Servo 1 

B-35 DSC- CA000800 Screw ( 15/64 "n=28) ~~~~ :il~L..fAl(15/64"n=28) 1 

B- 37 CMB-LD003800 L- 7,M-7 Sticker ~21 <-j~ AE.j:,j 1 

NOTE: 
L -NOl-506-75 
U-7•Kll-530-7S 
Lq(Jf-506 
IW(U-530 

::CorMonPar t 
•-Gauge Part From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C-27- 1 C-27 ·~ * 

Upright Shaft & Lower Shaft Mechanism 

Ail~~ ~ o~~ -E:l-J.11 

C-29 C-28 

C" 

C-31 C-30 

(fJv ~ 
C- 26-1 C- 26 

®@ 

1 0 
C-33 C-34 

c-~ - =-f 
C-12 

C-21 
I 

C-19 

G C-23 

1 C- 22 

C-10 

C-10- 1 

C-1 

C-17 ·-·7 
I · : C-9 · 

C-24 . L: · - · - · _J 
L4 4)! C-8 

C-16 r I 
·C-11 

" I •• I 
C- 25 ~~1~ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 

Period 

C- 1 CUR-KC000 100 Uprtght Shalt ~~ t 

C-2 DGR-AD00300 Upright Shalt Gear(U) ~~ ~/7101 t 

C-3 DSC-CA000500 Screw( 1 /4 ·n=40) &~01 ~eLfAl(1 / 4"n=40) 2 

C-5 DBS-DA003700 L.M Upright Shaft Bushing(U) ~~ ~~~ 1 

C-6 DSC-CA000800 Screw (15/64 "n=28) &~0I ~eLfAl(15/64"n=28) 1 

C- 7 DBS-DA003801 Upper Shaft Lower B/S ~~ 81~~ 1 

C- 8 DGR-AD000300 Upright Shaft Gear(L) ~~ 817101 1 

C- 9 DSC- CA000500 Screw ( t / 4" n=40) /H}OI ~8LfAl(1/4"n=40) 2 

C- 10 CLS-KC000701 L- 7.M-7 Lower Shaft 81~ t 

C- 10-1 CLS-KC000701 L.M Lower Shal t 8f~ 1 

C- t t DGR-AD000400 Lower Shalt Gear 8f~ 710! 1 

C- 12 CLB-JL002400 Lower Shaft Felter 8f~ l,lE 1 

C- 13 DSC-BF007000 Cap Screw For Lower Shaft 0 11 !f~ ii E ¥01 LfAf 1 

C-14 DSC-CA000500 Screw (1 /4"n=40) &~01 ~eLfAl(1/4"n=40) 2 

C-16 DBS-DA004100 Lower Shalt Bushing(R) 81~ ~~~ 1 

C- 17 DSC- CA000800 Screw (15/64"n=28) ~~ ~~ :.l{jLfAf( 15/64"n=28) 1 

C-18 DBS-DA004000 Lower Shaft Bushing(M) 8f~ ~~~(7.94X20X25) 1 

C-1 9 DBS- DA003900 L- 7,M-7 Lower Shaft Bushing(F) 8f~ tl~~(PBB::t'lif) 1 

C- 20 DBS-DA026300 L.M Lower Shalt Bushing(F) Sf~ tl~~ 1 

C-21 DSC-CA000100 Screw (15/64"n=28) ~~H7I ~;,:le! J:!{jLfAl(15/64"n=28) 1 

C-22 DSC-BF004000 Screw (3/ 16"n=32) !f~ 2~ ."l'c~LfAf(3/16"n=32) 1 

C-23 DSP-M001600 Spring For C-22 3~~ £~ ~~qA} AII~ 1 

C-24 DCL -M003 700 Collar For Lower Shaft 2~ lY n ,f21 (B) 7.94X17X8 1 

C-25 DSC-CB000300 Screw ( 11 /64 ·n=40) afq ~t!IOl~ i~:.!~LfAfA(11/64"n=40) 1 

C-26 CHK-HA000700 L- 7 Rotary Hook Ass'y 7IDl(HSH-7.94B) 1Set 

C-26-1 CHK-HA002100 M- 7 Rotary Hook Ass'y 7I0l(HSH- 7, 948TRN) 1Set 

C-27 CHK-HA001900 L Rotary Hook Ass'y 7101 1 

C-27-1 CHK-HA002000 M Rotary Hook Ass'y 7 IOl(HSH- 7, 94BSN(4)) 1 

C- 28 CHK-HB000600 L-7,M- 7 Bobbin(AL) .!i!.~ t 

C- 29 CHK-HB000600 L. \,l Bobbin(AL) ~t;!J 1 

C- 30 CHK-HC000700 L- 7 Bobbin Case Ass'y 5'.~ Yil0l-"(BC- DBI-NBL) 1Set 

C-30 CHK-HC00 1500 M,M- 7 Bobbin Case Ass'y £~ Yil0l-"(~HHI) BC- DLN- N !Set 

C- 31 CHK-HC001400 L Bobbin Case Ass'y £~ Yil0l-"(BC- DBI) 1Set 

C-32 CHK-HH000400 Inner Bobbin Stopper ;,fof ~0I 1 

C-33 DSC- BF003100 Screw (11/64"n=40) g~OI \at~ ~~LfAI( 11 /64 "n=40) 1 

C- 34 DWS-CA000 1 00 Washer For C-33 ,101~01 2fAj 1 

NOTE: 
L-7"4<1Hi06- 7S 
11-7-Kll-530-7S 
L=t(M-506 

IPKll-530 
-Coaaon Part 

• -Gauge Part From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



D-91 ~ 

Feed Mechanism 

.ul 01 C ~7-11 

D-93 -
D-92 -

D-121 -

D-90 

D-89 

00 
D-68 
yy 

rm..~ ,.., r-

D-88 ' / 

~ 
D-123 

- ~ 

D-70 
•• 

0 
D-64 

os-G 
D-69 D-63 

9F I 
D-71 D-65 

u 
D-73 

1 . - - . 7 D-80 

! I 
D-79 
0 

I I iD-81 

I I 
i__ ~ _J ~~ 0 1 l D-78 D-107 

D- 82 D-83 I D-B
4 

~ D-85 

D-120 D--:,0 
D-2 
I I 

t1 D-67 
D-59 
• w 

D-861 ~ D-87 
D- 108 

o e 
D-4 IH 

D-3 

D-50 

1 

1
D-48 

D-62P I 
D-53 GI ..._D-49 '"\ 

0- 54 • , 'a-~: D-45 
D-47L.-.:.J 

I D-43 

l 
D-12 

,{ D-52 

D-41 f :; D-44 D-27 

D-42 

D-7 

D-51 

D-39 0 =--- ~= D-35 
''-I D-52 

D-401 ~: , D-33~ 

D-62 . =rj }$,~ 
D-3o m ' 

D-31 a l ! D-34 

D-32 

r' D 26 

D-8 

D-16 I 

D- 15-=-

D-21 = 
F' 

D-6 

D-72-1 D-72~ 

D-58 

1 , D-57 
.:Cm 

~ =:o-75 

D-74 

n ~ D-55 

t--~ 
o-105 D-61 D-60 

' D-56 

y 
D-22Y f D- 25 

D-18 
D-10 I 

~~ 
,-. =-o-n 

= D- 11 

D- 14 C =D-23 D-13 
D-104 = D- 24 

D-119>-

D-96 
? V 

D-19 

0 . 
D-115 

•D- 117 

1 1 D- 118 

~ D-28 

• D-29 

D-99 

D-109 

T .. 
-lo-110 

D-112 
C .,. 

D-111 

~ -37 

• 1 l D-38 

D-9'0 C ~ 

-: C 00-102 

D-114 D-1 13 
D-98 1 l 1 ! 

D- 100 

! 
D-101 

-= From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts 3% ~ Q'ty 
Applied 

= Period 

0 - 1 CLF-DC000100 L.L-7 Feed Cam A lllOI "' ~ A 1 

0-2 OSC- CA001900 Screw (1/4""n=40) 7I0lt..fAI (1/4'n=40) 2 

D- 3 CLF- DC002300 M,M-7 Feed Cam A :U:IOl"'~A 1 

D- 4 PSR- AA000400 Stop Ring "C"For D-1, 3 "-'.!l'e-l(0 28) 1 

D- 5 CLF- DC000200 L,L-7 Feed Cam C :U:IOI-'=.~ C 1 

D-6 CLF-DC002400 M,M-7 Feed Cam C :u:I0I"' ~ C 1 

0 -7 CLF- CCOOO 100 Feed Rocker Shaft Connecting Rod 9~01% ~c: 1 

0-8 CLF- CC000200 Crank Rod .:i ',!l.:i ~c: 1 

0-9 CFA- CA000300 L-7.M-7 Feed Regulator Link n101 c:: ~~%!3 1 

0 -1 0 CFA-CAOOl 300 L,M Feed Regulator Link nI0Ic ~~'e-l3 1 

0-11 OPN- AA000100 Feed Connection Link Pin(A) .ITIOI-'=. <cHJ 'e-j .:! !:!(A) 1 

0 - 12 DSC-BF006300 Screw (11 /64 ··n=40) ~f?li ~!HI 2~t..fAl(1 1/64'"n=40) 1 

0-13 CLF- CA000200 Feed Connection Link(A) :U:I 0I "' '2,~',J.:i(A) 2 

D-14 CLF-CA000300 Feed Connection Link(B) :U:IOI'= '2J~'el.:i(B) 2 

0-15 DPN-BCOO I ODO Feed Adjusting Link hinge Pin(A) :u:I0I c: ~ ~'el.:! ~ Xl l:!(A) 1 

D- 16 OSC- CA001100 Screw (1 /4"n=40) 1,J :<IPI!:! 2~t..fAl(1/4"n=40) I 

0 - 17 OPN-BC001 100 Feed Adjusting Link Hinge Pin(B) .ITIOI"' ~~'el.:! ~Xl l:!(B) 1 

D-1 8 OSC- CA001100 Screw (1/4"n=40) ~ :<Pl!:! 2~t..fAl(1 / 4"n=40) 1 

0 -1 9 OPN-AA003900 Feed Connection Link pin(B) lllOl-'=. '2J~'el3 l:!(B) 1 

0 - 21 DPN-AA004000 Feed Connection Link Pin(C) :u:I0Ic: '2J~'a3 El(C) 1 

0-22 DSC- BF003600 Screw ( 11 /64 "n=40) ~ ;!Pl >'l~f 2~t..fAf(11/64"n=40) 1 

D-23 DPN-AA0041 00 Hinge Pin for D-72 il!Olc:: ~~ <a~Xc:: ~XI{:! 1 

D- 24 PSR-AC000200 E- Ring (0 5) rn (0 5J 1 

0 - 25 DSC-BF003600 Screw (1 1/64"n=40) 1,l :<IPI >'l~f 2 ~t..fAl( 11/64''n=40) 1 

0 - 26 CLF-KF000200 Feed Rock Shaft 9~~CH 1 

D-27 CLB- J0000300 Wick For D- 26, 51 *~ I 

D- 28 OBS- DA006800 Feed Rock Shaft Bushing(R) ~ QI 'Jc~(~) 11. 11 X l6.8X20 1 

0-29 OSC-CA000100 Screw ( 15/64 " n=28) -:.I :<ff7I ~XI !Y t..fAl(l 5/64 "n=28) 1 

D- 30 OBS-DA006700 Feed Rock Shaft Bushing(F) 9-~~QI ~?:~ l1.1 1X 17.74X16 1 

D- 31 DSC-CA000100 Screw (15/64 "n=28) -:.i:<H7I ~XI !:! 2~t..fAl(15/64"n=28) 1 

0 - 32 CLB-FZ000100 Oil cover For 0-26, 51 §~CH j}~OPH 2 

D- 33 CLF- CB000700 Feed Bar Crank a c.i \hf~ .:i'e!l.:i 1 

D- 34 OSC-BF002600 Screw (3/ 16"'n=32) §L-I \hf~ .:i'e!j.:i ~t..fAl(3/ 16"n=32) 2 

D-35 CLF- KHOOO 100 Feed Bar Shaft lli'-1 'a!~ ?Ji I 

0-37 CLB-BGOD2300 Wick Holder For 0 - 35 ~ XI XIXIQI 1 

0-38 DSC-BF007700 Screw (1/8"n=44) ~xi XIXIQlt..fAl(1 /8"n=44) 2 

0 -39 DWS-AA001500 Washer For D-35 §'-I \hf~ ?Ji 2fA1 1 

D- 40 CLF- CR000300 Screw (15/64"n=28) J;!L-j \hf~ ?Ji 2~t..fAf(15/64"n=28) 1 

0-41 CLF-CR000300 Feed Bar l1i'-l lhf~ 1 

D- 42• CGA- GB000501 L,L-7 Feed Dog (7/32", 1/4" , 3/8") lli'-1(7/32" , 1/4", 3/8") 1 

0-43 • CGA-CB002100 M,M-7 Feed Dog (7/32" , 1/4", 3/8") lli'-1(7/32", 1/4", 3/8") 1 

0 - 44 OSC- BF001800 Screw (1/8"n=44) § L-j ~L.fAl(1/8" n=44) 2 

D-45 CLF-CD000400 Feed Bar Block And Shaft 5L-I ~~ ~~ 1 

D- 47 OSC-BF007900 Screw (3/ 16" n=32) ,;:~01 ',!l~I ~~L.fAl(3/1 6"n=32) 1 

0-48 CLF-CB000500 Feed lifling Shafi Crank(F) ~ QI .:i'e!l.:i(rn 1 

0 - 49 CLB-JD000300 Oil Wick 2.~ ~A\ I 

0 - 50 DSC-BF001100 Screw (3/16"n=28) ~ QI .:i',ll.:i(rn 2~t..fAH3/16"n=28) 1 

0 - 51 CLF-KF000100 Feed Lifting Shafi ii QI 1 

D- 52 CLB-BG005300 Stopper For Wick £~ 1:f.:q A_S:,fii 2 

D- 53 OBS- DA007100 Feed Lif ting Shaft Bushing(F) i;-QI *~(rn 1l .1I X17.46X20 I 

D-54 OSC- CAOOO 1 00 Screw (1 5/64"n=28) ,;:,;;ol ~ ~L.fAI( 15/64'n=28) 1 

NOTE: 0-55 OBS-DA006800 Feed Lifting Shaft Bushing(R) ~QI*~(~) 11 .11 X16 .8 X20 1 

L- 7=Klf-506-7S 0 - 56 OSC- CA000100 Screw (1 5/64"n=28) ~•H7 I ~XI!:! 2~L.fAl(15/64" n=28) 1 

11-?=Kll-530-7S D-57 CLF-CB000600 Feed Lifting Shafi Crank(R) ~QI .:i'/:!13(~) 1 

L=KM-506 0-58 DSC-BF001100 Screw (3/16"n=28) ~ C/1 .:l',/j3(rn 2~t..fAl(3/16"n=28) 1 
ll=Kll-530 

=Connon Par t D- 59 DSC-CA001100 Screw (1/4"n=40) 1,FPIEI 2~L.fAl(1/4"n=40) 2 

•=Gauge Part 0- 60 DPN-AA003600 Crank Rod Connection Pin ~ ~c.l 3',!l3 El 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



D-91 ~ 

Feed Mechanism 

.u.l O I C -E!-l-11 

D-93 - D-89 D-68 
D-92 - 00 YT 

D-121 -

GGhii¢ · 
r, ,,. 

/ 
D-88 ' 

~ 66 D-90 ~ 
D-123 

- / 

0 
D-70 D-64 •• 
0~ 

D-63 D-69 
I 

D-71 D-65 
u 

D-73 

r ·- · - · 70-so 
I i ID-81 

I m I 
I ~ I . ft ~ . 
L - - _J 

11 10-84 
D-82 D-83 ~ D-85 

D-79 
0 

D-78 

D-120 t1 D-67 D-2 D-59 
I I . . D-861 ~ D-87 

0 
D-4 

D-50 

1 :1~· D-621!» I 
D-53 ~ --,D-49 --, 

D-54 1 1 '.Q -~ 7 D-45 
D-47L ___ :.J 

D 
I D- 43 

D-41 f 
D-42 

D- 39O D-35 

e 
D-1 

D-3 

:D-44 

I 
D- 12 

/ D-52 

D- 27 

D- 7 

D-51 

,.._ D-52 

D-40f ~>?d· ~ .J D-32 
D- 62 •• ~ ~!.,,....,'=t 

() 

D-30 ~ 

D- 26 

D-31 I 1 1 D-34 

~D-5 

0 
D-6 

D-8 

D-72-1 D-72~ B' .:::o-75 

D-74 

D- 58 

~ ~ -57 
~ ¥ -

;1 ~ D-55 

- ;::::.::: • D- 56 
D-l0S D-61 D-60 

y 

D-15-=>- ,.... 
D-21 = ~~ 

I= D-13 D-14 
D-104 

D- 116-

0-119>-

D-96 
'I' 1' 

= D-19 

D-115 

=- D-17 

=D-11 

C =D- 23 

D-24 

- D- 117 

1 .IJJ-118 

$=¥ 

~ D-28 

• D-29 

~ - 37 

• 1 l D- 38 

0-9'QC ~ 

D-99 

-u 
l 

D-114 D-113 
D-98 1 1 1 D-100 

-= 

D-109 

T 

0 ~ D-110 

D-107 

D-108 

D-112 

Q -­
D-111 

(-,o, 

C 
00-102 

1 
D- 101 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No . Note Name of Parts ~ ~ Q'ty 
Applied 
Period 

D-61 DSC-BF003600 Screw ( 11 /64"'n=40) ~:!H7I ,n~ft..fAI( 11 /64·n=40) 1 

D- 62 DPK-CB002500 Rubber Cap (F) For D-26 , 51 ~~C/1 *~ofJH 2 

D-63 CFA-KF000201 Feed Regulalor Shafi nt OI c: 2~71 ~ I 

D- 64 PPK-BAOOOSOO 0-Ring For D-63 .llJOI c: 2~71 ~~ £'a 2 

D-65 CFA-DF000101 Screw (15/64"n=28) ~~ ~~ :i!~L.fAl(15/64"n=28) 1 

D-66 CFA- DF000101 L-7,M-7 Feed Regulalor .llJOIC: 2~7l(Al~g) I 

D-67 CFA-DFOOOSOO L,M Feed Regulator i!IOI c: 2~7I(~)A}~g) I 

D-68 DSC-AC005700 Screw ( 11 /64 "n=40) 7}0}~01 L}Al(1 l/64"n=40) 2 

D-69 DCL -AA002800 Collar For D-63 i!IOI c: 2~71 ~ ;>f2.I I 

D-70 DSC- CAOO 1900 Screw (1/4"n=40) 7I0j L}AI( 1 /4 ··n=40) 2 

D-71 CFA-KF000300 Feed Ad1usting Shaft .llJOIC: 2~ Cl 1 

D- 72 CFA- CC000200 L-7.M-7 Connecting Rod For Feed Regulator il}OI c: 2~ ~c: 1 

D- 72-1 CFA- CC000900 L,M Connectrng Rod For Feed Regulator .ilJOI c: 2~PI ~c: I 

D- 73 PSR- AC000200 E-Ring(0 5) E'8 (0 5) 1 

D-74 CFA- BJ000300 L-7 ,M-7 8 /T Sprrng Holder ;;q~ ~~ A II~ .ac-t I 

D- 75 DSC-BF010100 L-7.M-7 Screw (9/ 64 · n=40) ~ e~LfAl(9/64 "n=40) 1 

D-76 DSP- ABOO 1400 L-7,M-7 Reverse Feed Sprrng <?I~ 2-lt!j Al7'8 1 

D- 77 DSC-FH000500 L-7,M-7 Holder For D-76 ;q~ ~~ AII ~ ~OI 1 

D-78 CFA-KF000100 Reverse Feed Conuol Lever Shafi <?I~ i!lJHl~ 1 

D-79 PPK- BA000700 0 - Ring For D-78 2Jlt1j~ 2~ 1 

D-80 CFA-CB000300 L- 7,M-7 Reverse Feed Lever Crank (Ass"y) -em 2iIHl ~~ 3~3(;!;) 1 

D- 81 AFA-PS000600 L,M Reverse Feed Lever Crank (Ass'y) -em 2itHJ ~~ 3'i!l3(;!;l 1 

D-82 DSC- BA000400 Screw (3/ 16" n=28) 'r~~C/1 3'i!j3 ~L.fAl(3/16" n=28) I 

D- 83 DSC- BF003100 Screw (11/64 "n=40) 7}0}~01 L}Al(l 1 /64 "n=40) 1 

D- 84 DSP- ABOO 1400 L- 7.M- 7 Sprrng For D-109 ~~ 2ilt!j AII'8 I 

D- 85 DSP-AA005200 L,M Spring For D-109 <?I~ 2ilt!j Att'8 1 

D- 86 DSC-HD000600 L- 7,M- 7 Holder For D-84, 85 AII~~OI ~ L}AI I 

D- 87 DSN-AA000900 L-7.M- 7 Nut (11/64"n=40) A" 'ej~OI ~ L}A}Li e (11 /64 ·n=40) 2 

D- 88 CFA- KJOOO I 00 Feed Regulator Oral Shafi ntol c: 2~ c:}Ol'i/ ~ I 

D- 89 PPK- BAOO 1600 O-Ring For D-88 c:fol~ ~ £'el 2 

D- 90 CFA- C0001200 L,M Feed Regulator Control Plale (5mm) c:fOI~ ;,,,qe(Smm) I 

D- 91 DSC-BF001900 Screw (3/ 16"n=28) c:fOl~e :i!~L}A}(3/ 16"n=28) 1 

D-92 PN- 000273- 00 L,M Pin for D-90 c:fOI~ 1!! 1 

D- 93 DSP-AA002800 Spring for D-92 C:}0I~ All~ 1 

D- 94 06-0lBA- 2507 L- 7,M- 7 Reverse Feed Solenord Ass'y ~~ ~2ilzOlc:(SBT-5) 1Sel 

D- 95 CFA- 88000200 L- 7,M-7 Brackel For Reverse Feed Solenoid <?I~ ~2llzolc: "'2.I~ I 

D-96 DSC- 88001500 L-7,M- 7 Screw (M5x0.8) <?I~ ~2llzOI.S -'j!-~L}Al(M5X0.8) 2 

D-97 PWS- CA000500 L-7,M-7 Spring Washer For D-95 ~3£ t!IIOl.::::C .::::C"'a 2}A1(06) 3 

D- 98 PSC- ACOO 1200 L- 7,M-7 Screw (M6) <?I~ i,2llzOlc: "'2.I~ ~L.fAl(M6) 3 

D-99 CFA- CB000400 L-7,M-7 Reverse Feed Solenoid Crank -em ~211zoI c: 3~3 1 

D-100 DSC- FA006300 L- 7,M- 7 Slud Screw For D-99 <?I~ ~2llzOI c: 3~3 8t...fAI 1 

D-101 DSC-FA008600 L- 7 ,M-7 Hinge Screw For D-103 ~~ ~211zoI c: ~~~c: ~XIL.fAI 1 

D- 102 PSN-AAOOl 700 L-7,M- 7 Hinge Nul For D-103 'lilOI~ ~~L1E(B) I 

D-103 CFA-BH000100 L-7,M-7 Reverse Solenoid Connecting Rod <?I~ ~2llzOI.S ~~9:=- 1 

D- 104 DPN- AD004000 L-7,M-7 Hinge Pin For D-103 <?I~ ~211zoI.s 'cHi!i:=- ~xll!! I 

D-105 DSC- BF003600 L-7,M-7 Screw (11/64·n=40) ~:!H7I i')~IL.fAl(l 1/64"n=40) I 

D-1 07 DWS- CB000200 Washer For D- 77 21}Hj 2}Aj 1 

D-108 CFA- CM000200 Feed Regulalor Lever -em 2lIHl 1 

D-1 09 DSC- BADO 1400 Screw (3/ 16"n=32) <?I~ 2iIHl :i!~L}A}(3/16"n=32) 1 

D-1 10 DSC-BJ002400 Screw (3/ 16·n=32) 21}Hl '!PH L.fAl(3/16"n=32) 1 

D-111 CFA- FZ000100 L- 7,M-7 Slapper Rubber For D-108 <?I~ 21IHl As;_Jlj (~) 2-'i'- I 

NOTE: D-11 2 DSC- FA006200 L-7,M-7 Stopper Stud Screw For D-1 08 <?I~ 2Jl t!j A~!lj (~) \:!L}A} I 

L - 7:1(11-506-?S D-113 1 I - O 19M-2350 L- 7,M-7 Terminal Tube(L) ~2II:0l=- l!t"' I 

11-N <ll-530-75 D-114 11-0ISM-2350 L-7,M-7 Solenoid Terminal(12P) ~211:0I.s :!!cl::r I 

L•Kll-506 D- 115 CLF-CBOOOSOO L,L-7 Lever Feed Crank(R) 'r'!l~C!I 3~3(!/;:) I 
IFKll-530 
.C-,,, Part D- 116 DSC-BF0011 00 L.L- 7 Screw (3/ 16"n=28) §C!I .3.;;iJ3W) :i!~L.fAl(3/16"n=28) 2 

.. i:Gauoe Part D- 117 CLF-CB003200 M,M-7 Lever Feed Crank(R) 9~~Q, =1~=1. I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



D-91 t-

Feed Mechanism 

11101 C ~J:11 

D-89 
00 

D-68 

TY D-70 
•• 

0 
D-64 

D-93 -
D- 92 -

0-121 -

€rn4fJ,;;;.:, ,.., -- o ~rs 
D-BS , /'"" D-69 D-63 

D-90 ~ 
D-123 

~ ~ f D-66 U 
D-73 

- / 

I 
D-65 

, ·- ·- 7 o-ao 
! j iD-81 

I m I 
I ff-~ I 
L - - _J 

1 J. I D-84 
D-82 D-83 ! D-SS 

D-79 

0 

D-78 

D-109 

T 
0 ~ D-110 

D-107 

D-112 
C .,. 

D-111 

D- 120 D--:,D t1 D-67 D-861 ~ D-87 
D-108 

D-2 
I I 

oe 
D-4 D-1 

0 

D- 50 

1 
,- D-48 

D- 621:2 :? I 
D- 53 a "'D-49 ..,_ 

r · -·-;-, 
D-54 • 1 · 0 9 · D-45 

D-47L. - .:.J 

I D-43 

D-41 f 
D-42 

D-3 

I 
D-12 

r D- 52 
... 

::;o-44 D-27 

D-7 

D-51 

D-39 0 - D-35 

,..,_ D- 52 

D-401 Lo-33_j 

D- 62, ~ 
D-30 ~ 

1 1 D-34 

D-32 

( 
D-26 

D-31 • 

D-59 
• w 

• D-5 

D-6 

D-8 

D-72-1 
D-72 

D-58 

1 cD-57 

i .... D-77 

~ D-76 

~ :::o-75 

D-74 

" ~ 

Tt ~ D-55 

c- := • D- 56 
D-l 0S D-61 D-60 

y 
D-22T Y D-25 

D- 16 I 

D-15 ~ · 

~ D-21 = ~-I= D-13 D-14 
D- 104 

D-116-

D-1 19 >-

D-96 
? 1' 

= D-19 

D- 115 

D-18 
0-10 I 

=- D-17 

=D-11 

C =D-23 
D-24 

- D- 117 

1 !n- 118 

E;; 

~ D- 28 

• D- 29 

1,::0 ~-37 

1 l • D-38 

D-97Q C ~ 

D-99 

q; 

1 
D-1 14 D-113 

D-98 1 1 1 D-100 

--

~ -103 

C 
00-102 

1 
D- 101 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts "" 'l:1 Q'ty 
Applied 

"i5" Period 

D- 118 DSC-AA003400 M.M- 7 Screw (9/32"n=28) ,;,-g~!:11 .:l.'1!.:l.(~)'e!LfAl(9132"n=28) 2 

0 - 119 DSC- BF006300 Screw (1 1164 "'n=40) &~01 \;;tQ Q~t..fAf(l 1/64 "n=40) I 

0- 120 CFA- CQOO 1000 L-7,M-7 Feed Regualtor Control Plate(5mm)INSERT c:fOI~ ~Xll,!(5mm) 1 

0 - 121 OPN- AA003100 L-7,M-7 Dial Pin cfol~ El 1 

0- 122 AFA-PS000100 Dial Shafi Eccentric Slapper cfOf~ ~ l':J-2J ~!e.Jlj 1 

0 -1 23 DSP-AA005200 Dial Shafi Eccentric Stopper Spring cfof~ ~ l':l-2l ~!e.ll1 ~.!!.~ I 

NOTE: 
L -7<101-506-75 
11-7=Kll-530-7S 
L:1(11-506 
11=1(11-53() 

-CO-.,Par t 
•=Gauge Par I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



E~71 ... 
E-6 

E- 5 

-

Thread Trimmer Mechanism 

A~~ BJ:11 

• --E-19 

E-8 

• 0 0 
E-4 E-20 E-22 : 

E-3 
E-1 

E-2 J-? E-18 -E-15 E-17 

Lr" 
,_ 0 

E-15 E-16 

E-9 

' . E-37 

0 0 0 -E-11 E-13 E-12 E-10 •• 
E-38 

~ TT 
E-35 E- 36 

, E-34 

I, E-33 

E-31 - -29 

E-32 0 1 I I 
E-30 

E-31-1 

E-24 

ilJJ.ll1lllJll ..... 0 E-28 
E-23 -. -. ,• 

E-26 S:- 0 0 
E-25 \ E-27 

E-26-1 

E-39 

E-40 • O E-41 

E-42 .. 
E-45 

~ 
E-43 1):::=-

'- E-50 

E-47 
0 If 

E-44 

,-,,k, 
0 ... 
0 -I 

E-53 E-54 

~ E-48 

J E-49 

.... 
-t E-46 
~ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts n ~ Q'ty 
Applied 

Q 
Period 

E- 1 CTT-NB000901 M-7 Fixed Mes ~~ Oil .A 1 

E- 2 DSC-B6002000 L-7,M-7 Screw (9/64"n=40) &~OI ':il-'I Q~LfAl (9/64"n=40) 1 

E-3 DSC-BF006200 L- 7,M-7 Screw (1 /8"n=40) i!~DII.,_ s'~ .z.~L)Al(1/8"n=40) 1 

E-4 DSN-AAOO I 700 L-7,M-7 Nut (1/8"n=40) i!{JOI .,_ ~i:1 z~LfAI LjE(11e·n=40) 1 

E-5 cn- BJ00 \ 100 L-7,M-7 Thread Re1a1ning Plate ~/7f2.l7H 1 

E-6 DSC- BJ000200 L-7,M-7 Screw (11/64 "n=40) 6 ,,,~, ~ XI i!~L)Al(11/64"n=40) 1 

E-7 DWS-AA001100 L- 7 .M-7 Washer For E-6 ~ff-~ ~2}A~ 1 

E-8 Cn-NA000600 L- 7,M- 7 Rotary Mes .ti~DIIA(7AN4 14) 1 

E-9 DSC-BBOO 1400 L- 7,M-7 Screw (11 /64 "n=40) ::;J AIDi2.I £ tl:E(\1/64"n=40) 2 

E- 10 cn-BF000100 L- 7,M-7 Thread Trimming Holder Al~ •c1 1 

E-11 PSR-AA000100 L- 7,M-7 Stop Ring For E- 11 A\;l'a (01 5) 1 

E-1 2 DWS-AA005100 L-7,M-7 Washer For E-11 A)~ .Cj 2/Aj 1 

E-13 PBR-BA001200 L-7,M-7 Needle Bearing '-IOI• l!flOl'a 1 

E-14 cn- CA001600 L-7,M-7 Thread Trimming Lever Conneclino Link Af~ 2iltJ-f '<J~'a.:1 1 

E-15 DSC-FA005600 L-7,M-7 Stud Screw For E-15 Af~2\ltJ-f '<j ~ 'a .:1 \::!L.fA) 2 

E-16 DSN-AA000900 L-7,M-7 Nut ( 11 /64 "n=40) &'4LjE(1 \/64"n=40) 1 

E- 17 en - cBooo6oo L- 7,M-7 Thread Trimming Lever A)~ cJltJ-f I 

E- 18 PSC-AC000600 L-7,M-7 Screw (M6) &'4'i'~..tOI "' il:E(M6) 1 

E- 19 CTT- KF000200 L- 7,M-7 Thread Trimming Shalt Af~il; 1 

E- 20 DWS-AA005200 L- 7,M- 7 Thread Trimming Shaft Washer Af~il; 2)Aj 1 

E-21 PSR-ACOOO 100 L- 7,M-7 E-Ring (0 9) •ilOl.il ~'a(E'a 9) 1 

E- 22 DCL- BA000600 L-7,M- 7 Return Spring Guide Bushing 2.l'E\ .,_ n 'a 7)01 c If;~ 1 

E- 23 DSP-AA002500 L- 7,M-7 Slide Arm Return Spring E2.foI c ofg,' 2.l'E\ All'a 1 

E- 24 en -cMooo5oo L-7,M-7 Slide Arm E2.fOI<= ofg; 1 

E- 25 en -cL000300 L-7,M-7 Roller £~2'! I 

E-26 DSC-GA000400 L-7,M-7 Stud Screw For E-26 .sl§2'j \::!LfA) 1 

E- 26-1 DWS-CAOOO 1 00 L-7,M-7 Washer 2)Aj 1 

E-27 DSN-AA000600 L-7,M-7 Nut (3/16''n=32) &'4Lj E (3/ 16"n=32) I 

E- 28 CTT-FB000200 L- 7,M-7 Cushion Washer For E-20 'rtl i!-'f-(B) 2 

E- 29 CTT- CB000700 L -7 ,M- 7 Cam Follower Crank A}~~ ~% 3~3 I 

E-30 DSC- BJ002000 L- 7.M-7 Screw For E-30 ;r_~~ ~ t;}.g.~ ~ .J]~qA} 2 

E- 31 DSC- BF007200 L- 7,M-7 Slapper Screw A!;;.llj 9--tJ LfA) 1 

E- 31-1 cn- FD000200 L- 7.M- 7 Cushion Rubber for E-32 A£fii Tt! 2~ 1 

E- 32 DSN-AA000400 L- 7,M-7 Nul ( 15/64 "n=28) &z.tLi E (\ 5/64 "n=28) 1 

E- 33 DPN-BBOO 1200 L- 7,M-7 S\opper Pin A!;;.llj l!! (llflC ¥) 1 

E-34 DSP-ABOO I 000 L-7,M-7 Spring For E-30 Al~i!I ~* .:1',!j.:1 All 'a 1 

E- 35 en -BBooosoo L-7,M-7 Spring Holder ~E.'a ~OI 1 

E-36 DSC-BF000600 L-7,M-7 Screw (3/16"n=28) g~ol '.,fQ Q~L)Af(3/16"n=28) 2 

E-37 CTT-DF000\ 00 L-7,M-7 Thread Trimming Cam Af~~ 1 

E- 38 DSC- CB000400 L- 7,M-7 Screw (1/4"n=40) &Zf'i'~{;}OI '13 ~LfAl(1 /4 "n=40) 2 

E-39 CTT -CM000600 L- 7.M- 7 Clutch Lever E2'i "'I 2!!tJ-f \Set 

E-40 DSC-FH000200 L-7,M- 7 Stud Screw For E-40 E2'i"'I 2lltJ-f Q*!!! L)Af 1 

E- 4 t OSN-AA000400 L- 7,M- 7 Nut ( 15/64 "n=28) &ZfLj E (1 5/64"n=28) 1 

E- 42 DSC- FD000300 L-7,M- 7 Clutch Lever Moving Pin Screw £i'~ ~~* \::!LfAf 1 

E-43 DSC-F A005 700 L-7.M-7 Stud Screw For E-48 ~2-0xOI.'= ~~'a.:1 \::!LfA) 1 

E-44 DSN-AA000600 L- 7 .M-7 Nut (3/16"n=32) &Z{Lj E (3/ \ 6"n=32) 1 

E-45 cn-BJ001200 L-7,M- 7 Base Pla\e ll!IOI A ~21101 e I 

E-46 DSC-BF000600 L-7,M-7 Screw (3/ 16"n=28) g~OI '.,fQ Q~L)A)(3/ I6"n=28) 3 

E-47 en -cAooo5oo L-7,M-7 Solenoid Connection Link ~ 211 ioIc '<J~'a.:1 1 

E-48 DPN-AD003300 L-7 ,M-7 Solenoid Pin ~211 ioI c !,I 1 

E-49 DSC-BF006300 L-7,M-7 Screw (1 l /64"n=40) &~Of '.,fQ Q~L)Af( \ I /64 "n:40) 1 

NOTE: 
E- 50 PSR-AD000200 L- 7,M-7 E-Ring (0 5) E'a (05) 1 

L-7"1(li-506--7S E-51 AS-014978-00 L- 7,M-7 Thread Trimming Solenoid Ass'y A)~ ~2llxOI-'=. (Sn-5) \Set 

ll-7,t(tl-530--75 E- 52 cn-BB000700 L-7.M- 7 Base For E-52 Af~ E2tioI_c:::_ l!flOI A 1 

L-506 E-53 PWS- CAOOOSOO L- 7.~-7 Washer For E-52 ~.3£t!IIOI A All'a 2)Ai(06) 2 --C-,Par t E- 54 DSC-BF000700 L-7.~-7 Screw (15/64 "n=28) g~ol '.,fQ Q~LfAl(15/64"n=28) 2 

•=G:iuge Par t 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~ 
F-52 

F-59 1-... 

Mes Driving Mechanism 

Oil.AT~ £!-7-11 

F-19 1 

F-11 .. HO 
~ 

Hav 

• 
' 

} 
• F-15 

S, F-13 

A F-14 

F-9 • Q._ 
F-4~ 

l!!!l!i!d F- 5 

~ F-7 

I 
F-8 

... 
F-30 ... 

0 F-33 

~ • F-32 

.,;,F-29 

[::) F-17 

F-20 

F-28 .. 

J2,, 
F-24 --

F-26 

C 

0 F-21 

-,F-42 

F-44 (") 0 I 
11 

F-38 

F-40 

F-41 

~ F-55 

0 
F-45 

F-51 ~ 

e 0 
I-F-51-1 F-53 ... 

8 
"· 

QF-50 

F-58 F-56 I F-49 

I F-23 
O F-25 

F-36 

I I 
0 0 F-31 

F-16 F-37 

T -e F-35 
-e 

F-34 

F-62 

'' 
ca> F-61 

1 ·i 
~ F-46 .l .l 

t F-64 F-64 
F-47 

F-63 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Nole Name of Parts "" ~ Q'ty 
Applied 

Q 
Period 

F-1 CCT-CC000200 Mes Driving Rod Oil-" ,1lg- ~c:: 1 

F- 2 PBR-BA001000 Needle Bearing '-IOI§ llilOi'a 1 

F- 3 CCT-BJOO 11 00 Needle Bearing Cover '-IOI§ llilOi'el ,,ti-J 1 

F- 4 CCT-CA000700 Mes Driving Rod Link Dl[A T~ ~c: '83 1 

F-5 DPN-AD009000 Link Pin For F-4 Dll-"-'i1%~c::'5 .:l. :e! 1 

F- 6 DSC-BJOO 1400 Screw (9/64 ·n=40) ~'?~..!gel ..!gL.fAl(Cll)(9/64"n=40) 1 

F- 7 CCT- KF000800 Shafi For F-4 Oil"" 'i1% ~c:: 'a.:l. ~ I 

F- 8 DSC- CA000800 Screw ( 15/64 • n=28) ~~ *~ :ilgLjAl(15/64"n=28) 1 

F- 9 DSC- BF000900 Screw ( 11 /64 • n=40) DI-" T% '53 ~ l!lLfAl(11 /64"n=40) 1 

F- 10 CCT - CA000800 Mes Driving Link "A" DIJA ,1% 'a.:i"A" 1 

F- 11 DSC- BF000900 Screw (11/64"n=40) DI-",'% '53 ~ l!JLfAl(11 /64·n=40) 1 

F- 12 CCT-CA000900 Mes Driving Link "B" OIi-"- ,'% ',l.:l."B" 1 

F- 13 CCT - CAOO 1000 Mes Driving Link "C" DIJA ,1% 'a.:l."C" 1 

F- 14 DPN-AD009000 Mes Driving Link Pin Oil"" 'i1% *c:: 'a.:l. E! 1 

F-15 DSC- BJOO I I 00 Screw (9/64 ·n=40) fi :ll"f ..!gf! ..!gL.JAl(::::0)(9/64"n=40) 1 

F- 16 DSC-BF000900 Screw (11 /64 "n=40) Off-",'% i!j3 ~ l!JLfAl(11/64"n=40) 1 

F- 17 CCT-CM000800 Link Supporl Arm ',j.:J. XIXJfil 1 

F- 18 DSC- FAD 18300 Hinge Screw For F- 1 7 ',j.:l. XJXJfil ~XJLJAI I 

F- 19 DSC- BF001100 Screw (3/16"n=28) tCII 3',!13(rn ..!gL.fAl(3/ 16"n=28) 1 

F- 20 CCT - KF000600 Mes Lever Shafi D!l-"-i!alti-l~ 1 

F- 21 DPK- BA000700 O-Ring for F- 20 Oil-" i!ll•l~ 2.'8(0 5) 1 

F- 22 CCT- CB000200 Mes Lever Base Oil"' i!llti-l lliJOJ -"- 1 

F- 23 DSC- BFOOl 100 Screw (3/ 16"n=28) §CII 3'l!!3(rn ..!gL.jAl(3/16"n=28) 1 

F- 24 DPN-BC004300 Mes Lever Pin OIi"" i!llti-l :e! 1 

F- 25 DSN- AA000400 Nut For F- 24 DI)-" i!llti-l E! Li'= I 

F- 26 PSR-AC000200 E- Ring (0 5) E'a(05) 1 

F-27 DSP-AC006600 Mes Lever Relurn Spring OIi-" 211•1 2.I\S:! AU',j 1 

F-28 DSC-FAO 18400 Slud Screw For F- 27 OIi-" 211•1 2.I\S:! ..-.n 's \:!LJAf I 

F-29 CCT-BBOO 1500 Mes Lever Base Plate OIi"" i!ll ti-l :i!~l!! 1 

F- 30 DSC- BF000700 Screw ( 15/64 "n=28) tlilOI -"- :il~LJAl(B)(15/64"n=28) 2 

F- 31 CCT- CM000700 Mes Driving Lever OIi-" ~%2llti-l 1 

F- 32 PSC- FD000100 Slud Screw =or F- 31 OIi-"- ~% 211 ti-l \:!LJAI 1 

F- 33 DSN-AA003700 Nu\ for F- 32 'r§CII ~2.171 i!lJti-JXJXJ Li§. 1 

F- 34 CCT - BJOO 1200 S\opper For F-31 Oil::::~% 2IJti-l .:::::!Elrl 1 

F-35 DSC-BF000600 Screw (3/ 16·n=28) cJoJ~ I!! ~LJAl(3/16"n=28) 2 

F- 36 DSC-CA004400 Screw ( 15/64 "n=28) &~OJ ~aLJAl(15/64"n=28) 2 

F-37 DSN-AA000400 Nut For F- 36 DIJ.::::: i!ll ti-l I!! Li§. 2 

F- 38 CCT-BF000800 Mes Driving Holder OIi-" ,1% ~Ci 1 

F- 39 DSC-BF010100 Screw (9/64 "n=40) ~l!/ ~L.fAl(9/64"n=40) 1 

F-40 DBS- DA025200 Mes Driving Shall Bush Oil"" 'i1%~ ~~ 1 

F-41 CCT-KF000700 Mes Driving Shalt Dll.::::: ,1%~ t 

F-42 CCT-BBOOt 600 Mes Mounting Base Guide OIi-" -'i'-~ lliJOI-"- ,foJ<= t 

F- 43 DSC-AA003000 Screw (3/16"n=32) A!,_Jil !jLjAl(3/16"n=32) 2 

F-44 DWS-AA000600 Washer For F-42 A!,_Jil ~2IA1 2 

F- 45 CCT- BA000300 Mes Mounung Base Oil-" -'i'-~ tljjOJ -"- 1 

F- 46 DSC- AA003000 Screw (3/ 16 • n=32) A!,_Jil !jLjAl(3/16"n=32) 1 

F- 47 DSN-AA000400 Nut Oil A i!ll ti-l l!! Li E 1 

F- 48 CCT-BBOO 1 700 Mes Position Ad1usting Plate DIJ.:::::'11:tJ 2~!!! 1 

F-49 DSC- BF003100 Screw (11/64 ·n=40) 7faf ~OJL.}Al(11/64"n=40) t 

F- 50 DWS-AAO 16800 Washer For F- 4 8 ~311!':% 2~~ 2IA1 1 

F-51 CCT -BF000900 Mes Mounting Plate Oil"" -'i'-~l!! I 

F-51-1 DSC-CA002600 Screw (1/8"n=44) YE! 2~'-IAI 2 

NOTE: Screw (9/ 64 " n=40) 5 ,f•IL.}Al(9/64"n=40) 
L -7•Kll-506-7S 

F-52 DSC- BJ000300 1 

ll-?•Kll-530-7S F- 53 DWS-AA003800 Washer For F- 51 ~~ ill§. 2fA1 
., 

L•KM-506 F-55 DSN-AA000400 Nut For F-45 OIi-" i!ll • ll!! Li E 1 

li'Kll-530 OIi ,._ (B4 t 2 t -522-000) 
:e-iPart 

F- 56 CCT -NB000300 Mes 1 

• -Gauge Par t F-58 55- t 04W-5050 Washer For F- 56, 57 YE! :il~ 2fA1 (¢>8. 5) 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



... 
F-52 

F-59 I-
I-

Mes Driving Mechanism 

au A T~ ~ J.ll 

HQF-60 ~ 
u 

F-11 t- J-10 F-g .. Q. ~ F-5 

') F- 4~ ~ F-7 • F- 15 

F-18 v I 
F-8 

Q S, F-13 

F-19 ' ,. 

"•. 
I 

A F-14 

0 F-33 

... 
F-30 ... 
~ • F-32 

,; ,_~ 
f;) F-17 

F-20 

F-28 .. 

J?,, 
F-24 --

F-26 

C 

0 F-21 

-,F-42 

F-44 Q O I 
11 

F-38 

F-16 

F-40 

F-41 

F-55 j, 0 ~ F-46 

F-47 
F- 51 ~ 

F-45 

e 0 
"""F-51-1 F-53 
I-

8 II 
QF-50 

F- 58 F-56 l F-49 

I F-23 
O Hs 

F-36 

I I 
0 0 

F-31 

F-37 

T -e F- 35 
-e 

F-34 

F-62 

'' 
CII) F- 61 

11 
.1 .1 

F-64 F-64 

F-63 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :c: ~ Q'ty 
Applied 

Q 
Period 

F-59 DSC-BJ003300 Screw (1/B"n=44) ~'i;/ -'j!~L.fAf{1/8'n=44) 2 

F-60 CCT- GP000100 L- 7,~ - 7 Hook Pro1ec1ing Plate(l/4 .. ) ~ S'.~E}(l/4") 1 

F-60-1 CCT-GP000200 l.M Hook Protect Plate( 1 /4 ") ~ S!~E}(l/4,.) 1 

F-61 CCT- BJOOl 400 Washer For F-60 ~ S!~E} 2.fAj 1 

F-62 DSC-BF014900 Screw (1/B"n=44) g~ol 'Et~ ~gL.fAf(1 /B"n=44) 2 

F-63 CCT -BJOO 1300 Chip Shute Guide(M) ~ "H 7f0I <=( cp) 1 

F-64 DSC- BJOO 11 00 Screw (9/64 · n=40) § 11"1 .:il~!:f .:il~LfAl(C:,)(11/64"n=40) 2 

NOTE: 
L-7•KIHi06-7S 
ll-7<10l-530-7S 
L-tell-506 
11<1(11-530 

-C-,Par l 
•-Gauge Par 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Needle Bar & Needle Bar Driving Mechanism 
1::1~~c.H & l::l~~c.H R~ -E!-7-11 

G-34 

G- J3~ 

G- 39 

G-35 ti 
G- 44 ~ 1 G-43 

I 
• G-45 

G-42 
0 

G-37 

t ~ 
G-38 

G-12 

G-13 J 

G-11 1 

G-9 H: G- 10 

·10: c-, 

G-2 ~ G-

1

\-

1h G-42 
G-3 ,, o 
G-46 oo • • G-8 

G-1 - \..G- 4 
r· ' 

G-30 • G-29 G- 5 
~ I G-43 

,. G-44 
G-32: ~ I 

,. Cl!Sl • G- 45 
G-31 

G-15 

G-19 G-19 
I I I I 

- . G-17 
G-18 ( ) 1 QG-18 

= G-16 

G-201 l G-21 

O I .q G- 22 
G-23 

G-24 

G- 26 
0 ._, -ct, -4 G-28 

G-27 G-25 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts .. ~ Q'ty 
Applied 

"i5 
Period 

G-1 ANB- PS000601 M.M-7 Needle Bar Frame tifitc:/{ ~211~(110-03559) 1 

G- 1-1 DSC- CA002400 M.M-7 Screw ef~Q{ ~~LfAI 1 

G-2 CNB- BK001801 M.M-7 Needle Bar Frame Guide efitc:/{ ~211~ l f0I c: 1 

G-3 DSC-BA000200 M.M-7 Screw (9/64 '"n=40) I--'i'-'a/ tJl- l Al(9/64"n=40) 2 

G-4 DBS- DA025700 M.M-7 Needle Bar Frame Shaft Bushing ef,tQ{ ~211~~ ~~ 1 

G- 5 DSC- CA000300 M,M-7 Screw (3/16"n=28) lf• f~ ~~ ~LfAf(3/ 16"n=28) 1 

G-6 CNB- BK001900 M.M-7 Slide Block Guide ~ 2fo1c: ~~ ll0lc: 1 

G-7 DSC- BA000400 M,M-7 Screw (3/ 16"n=28) ,'~~Q{ 3;;Jl3 ~L-fAf(3/16"n=28) 1 

G- 8 PBR- BA004000 M,M-7 Needle Bearing '--IOI• t!{!Oj ~(B2913- 412-NOO) 1 

G- 9 CUF- CA00l 900 M,M-7 Driving Link 2%~3 1 

G- 10 DPN- AA0 14000 M,M-7 Needle Bar l.Jnk Pin tifitc:/{ 's3 I!! 2 

G-11 DSC- BF006500 M.M- 7 Screw (9/64 ·n=40) tifitc:/{ 's3!!! 2~LfAf(9/64"n=40) 2 

G- 12 CUF- CB002100 M,M-7 Driving Crank(F) 2%3;;JJ3(rn 1 

G-13 DSC- BF001100 M,M-7 Screw (3/ 16"n=28) •Q{ .3~.3(~) 2~LfAl(3/16"n=28) 1 

G- 14 DBS- DA025300 M,M- 7 Rock Shaft Bushing(F) O%~ ~~(rn 1 

G- 15 CUF-KC000700 M,M-7 Needle Feed Connection Shaft ~;;. '2H;!~ 1 

G-1 6 DBS- DA025400 M.M-7 Rock Shaft Bushing(R) 2~~ ~~(~) 1 

G-17 DSC-CA000300 M.M-7 Screw (3/16"n=28) lfo f~ ~~ ~LfAl(3/16"n=28) 1 

G-18 DCL -AA00S 1 00 M.M-7 Collar For G- 15 ~% '2HI~ ,f21 2 

G- 19 DSC- CA000 100 M.M-7 Screw ( 15/64 • n=28) -:;1-<Hl l ~ 7-11!! LfAf(15/64"n=28) 4 

G- 20 CUF- CB002200 M,M-7 Driving Crank(R) 2~3;;JJ3(~) 1 

G-21 DSC- BF00l 100 M,M-7 Screw (3/16"n=28) ~Q{ .3~.3(~) 2~LfAl(3/16"n=28) 1 

G- 22 DSC- FA0l 9200 M.M-7 Stud Screw For G- 20 2% 3'1:!1.3(~) £!L.fAI 1 

G- 23 DSN- AA000400 M,M-7 Nut ( 1 5/64 .. n=28) ,;,i,i 'l:%'i!c: 8LfAI Li E(t5/64·n=28) 1 

G- 24 CUF- CC001900 M.M-7 Needle Feed Connection Rod ~%'2J~'j!C: 1 

G-25 DSC- GC000700 M.M-7 Needle Feed Connection Shaft ~% '2!~!i,'£ ~ I 

G- 26 DWS- AA014400 M,M-7 Washer For G- 24 .!l.3 ~LfAI 21A1 1 

G- 27 DSN-AA000400 M,M- 7 Nu1 ( 15/64 ·n=28) ,;,i,i 'l:%;,,£ 8L-IAI Li.§.(15/64"n=28) I 

G- 28 DSC- CA002300 M.M-7 Screw (11/64"n=40) "'11 ~~0I ~;I 2~L.IAl(1 1 /64"n=40) 1 

G- 29 CNB- KA002901 M,M-7 Needle Bar efw,Q{(el AI~) 1 Aug . 06, 12 

G- 30 CLB-FG000 I 00 M,M-7 Gasket lf"'~ I 

G- 31 CLB- BJ003000 M,M-7 Gasket Base lf"'~ IJII0IA t 

G- 32 DSC- BB004000 M,M-7 Screw (3/ 16"n=28) a-~ol ~ Al ll/-@LfAl(3/16"n=28) 4 

G- 33 DBS- DA003400 L.L-7 Needle Bar Bush(U) "litQ! ~,rn 1 

G- 34 DPK- CB002300 L.L-7 Rubber Cap For G- 33 tifl!-Q{ ~~~ OfJH 1 

G- 35 DBS- DA003500 L.L- 7 Needle Bar Bush(L) eftfQ{ 3f~~(PBB) 1 

G-37 CNB- BK00l 700 l,L-7 Slide Block Guide ~2f0I!:. ~li:1 7101£ 1 

G- 38 DSC- BF002600 L.L- 7 Screw (3/ 16"n=32) fitl-j ~~ .3~.3 ~LfAl(3/t6" n=32) 3 

G-39 CNB-KA002301 L.L-7 Needle Bar eflJQ{ 1 Aug. 06. 12 

G- 42 CNB- CD001200 Needle Bar Slide Guide Block tiftc:/{ ~41~~ I 

G-43 CNB-HK00 1900 Needle Bar Thread Guide tifjltQ{ ,:;i ~41 1 

G- 44 DSC- BF000100 Screw (1/8"n=44) &~0I \.tll/ ll/_gLfAf(1/8"n=44) 1 

G- 45 - Needle tifi! 1 

G-46 DSN-AA002000 M,M-7 Nut For G- 3 2f0l.llj '<)3 A '2!~ £!LfAI Lie 2 

NOTE: 
L-7-KIHi06-7S 
11-7-101-530-7S 
L-t<ll-506 
..-530 
~Part 

• -Gauoe Par I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



! LJ.; .---·.'.: .. :l 
i- 171 .} 
t"~. . . ·.- J 

H-1 

- H-2 

H-4 

H-3 

H-18 

H-13 T H-14 

H-12O ~ 
0 

H-15 

H-11 
H-6 

H-5 

-H-10 

I H-9 

~ 
H- 47 

Presser Foot & Tension Release Mechanism 

1-~~ & ~ ~~71 -E:!-l-fl 

------------ H-37 
~ H-36 f T 

H-39 H-38 

H-23 H-26 
l T 

H-24 
H-22 0 

C 0 
C 

• H-20 

Q H-19 

c:aat H-17 

H-32 

LlH-30 H-27 
H-21 

C H-34 
.£. 

AH-33 
H-31 

0.. H-7 

l 
H-8 

H- 42 --. ~ .._ H-40 ! t 
H-46 

H-41 H-45 

H-25 , 
H-43 

..J 

l H-44 

H-28 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts * ~ Q'ty 
Applied 

Period 
H-1 DSC-HAOOO I 00 Screw (9/ I6· n=20) ~i:4 ::::S~LfAf{9/I6'n=2Q) 1 

H-2 DSN-CCOOO 100 Presser AdIusIing Nul ~.:.t ::::S~LfAI Li I! I 

H- 3 DSP-M OOl 700 Presser Ad1usI1n0 Spring ~i:4 ;:;.~:::::..!!.~(A-Type) I 

H-4 CPB-KC000300 Presser Ad1usl1n0 Bar ~.:.t ;:;_~* 1 

H-5 CPB-KBOO 1200 Presser Bar -'r-AQ! 1 

H- 6 DBS-DA004200 Presser Bar Bushing -'r-AQ! ~~ 1 

H-7 CPB- BF001300 Presser Bar Holder -'r-AQ! ~ol 1 

H-8 DSC-BF003100 Screw (11 /64 ·n=40) Oj:::::,LfAl(11/64•n=40) 1 

H- 9 AGA-PSOOl 900 Presser Fool Ass'y !I:. l'!t t,) -re 1Sel 

H-10 DSC-BA000200 Screw (9/64 · n=40) Z~~ -eJqAt 1 

H-1I CPB- CM000300 Presser Liller -'r-AQ! ~217) 1 

H- 12 DWS-M003800 Washer For H-11 ~~ fil .!:. 21A1 1 

H-13 DSC-BFO 10100 Screw (9/64 • n=40) &~OI ~2';;/~ ~~LfAl(9/64·n=40) 1 

H-14 CPB-DF000300 Cam Shafi For Presser Bar -'r-AQ! ~2171 lll~ 1 

H-15 PPK-BA000400 0-Ring For H-14 ~~ *~ ::::S~e! .2.~ 1 

H- 16 APM-PS000501 Presser Liller Link -'r-AQ! *2171 ~3 !Set 

H-1 7 DSC- FH000700 Hinge Screw For H-16 9~ ~\;I ~3 J!! ;>;IL-J AI t 

H- t8 PSR-AC000200 E-Ring (05) E~ (0 5) 2 

H- t9 DCL- MOOBOOO Collar For Trust .!:.2i:::::..!:. ,121 1 

H-20 DSC-BJOO 1400 Screw (9/64·n=40) ~'Ml :C~e! :i!~'-IAl(Qj ) 1 

H-21 CPM- CM004000 Presser Liller Lever -'r-AQ! ~\;I 2lltli 1 

H- 22 CPM-BH000300 Presser Loller Connecl1on Bar -'r-AQ! ~2171 ~~* 1 

H-23 DSC-FCOOOIOO Stud Screw For H-22 -'r-AQ! *2171 'lHH!} 8'-IAI 1 

H-24 CPM-CB000400 L,L-7 Knee Lifling Link '¥-§ *\;I ~3 1 

H- 25 CPM-CAOO 1600 M,M-7 Knee Lifl1ng Link '¥-§ *j;j ~3 1 

H- 26 OSC-FA006000 Hinge Screw lor H- 24. 25 '¥-§ *j;j ~3 J!!;>;ILfAI 1 

H-27 CPM-CR000200 L,L-7 Knee Lifl1ng Bar '¥-§ ~\;!§ 1 

H- 28 CPM-CR000800 M,M- 7 Knee L1fl1ng Bar '¥-fr*~* 1 

H- 29 OSC- FA000700 Hinge Screw For H- 27. 28 '¥-fr ~~* J!!;>;jLfAI 1 

H-30 CTR- CAOO I I 00 Tension Release Link ~~~71 ~3 1 

H-31 DSC- FAOl 8900 Screw For H-30 ~.;-Pl ~3 8'-IAI 1 

H-32 CTR- BJ002000 Tension Release Plale ~ .. ~71 !!/(::::S) 1Set 

H-33 DSC-FH000800 Hinge Screw For H-32 {.1~971 {!! ~):IL..JAf 1 

H-34 PSR-AC000200 E- Ring (05) E?) (05) 1 

H- 35 DSP-AB004 700 Spring For H-32 ~~~71 ~.:!.~ 1 

H- 36 ATR-PS000100 L- 7.M-7 Tensoon Release Cable (Ass'y) ~~~71 1110I~(::::S) 1Sel 

H- 37 CTR- BG000200 L- 7.M- 7 Cable Holder(U) ;>flOllt~Ol(U) 1 

H-38 DSC-BB004000 L- 7.M- 7 Screw (3/ 16·n=28) }f:::::_~ ~LfAl(11/64•n=40) 1 

H- 39 DSC-BJ000200 L- 7.M- 7 Screw (1 t/64·n=40) &~01 ~2';;/~ ~~LfAI 1 

H- 40 DSC- HZOOl 100 L- 7,M- 7 Cable Connection Boll ;>flOl~'lH: ~.!:. 1 

H-41 PSN-AAOO 1 700 L-7.M-7 Nul "B"For H-41 ;>i!OI~ 'lj~ L1.!:.(B) 1 

H-42 DSN-M002400 L- 7.~-7 Nul "A"For H-4 1 ;>flOI~ 'lj~ L1.!:.(A) 1 

H- 43 CLB-BH000400 L- 7.~- 7 Tension Release Cable Holder(M) il.!:.~OI :::::..!!.-a 1 

H-44 DSC-BF000600 L-7,M-7 Screw(3/ 16"n=28) CfOI ~!!! ~ '-IAl(L) 1 

H-45 CTR-BG000300 L-7.M-7 Tension Release Cable Holder ;>ilOl~~OI 1 

H-46 DSC- BJ000200 L- 7,M- 7 Screw ( 11 /64"n=40) 5 ;,1~1 J!!;>;I :C~LfAI 1 

H-47 CPB- BHOO 1200 Finger Guard ~Pi 71.:. 1 

NOTE: 
L-7•Kll-506-7S 
11-7•Kll-530-7S 
L• IOl-500 
ll=KM-530 

-C.-,,,Part 
•-G.:iuoe Par t 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1-18 

Thread Wiper Mechanism 

.2.~o I nJ ~ J-11 

0-
1-15 

~ 

1-14 

01-23 

0 1-22 

~-1 
I :1 

1-2 

I ii t t 1 . f .. 1-6 

I 1 · 1 BP 1-7 

. ~ - --, L ._ .:.J 
1-3 H 

1-20 
.I ; 

~ i) t 
=(I 

1-17 

C ~ ~ ~ , 
1-17 

---!1 
1-21 1-19 

1-8 
.lf 1-11 

( ·t 1-13 

'i' 

o, 
H OO 

t 11 
I 1-12 
'-

1-9 1-9 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :c: ~ Q'ty 
Applied 

"i5" 
Period 

1-1 AWP-PS00l 400 L-7.M-7 Wiper Bracket Ass'y 2f0lllj 0 21~(3') 1 

1-2 DSC-BF000600 L-7.M-7 Screw (3/ 16"n=28) cf0l 'E/1:.f ~ LfAl(3/ t s·n=28) 2 

1-3 AWP-PS00 1500 L-7.M-7 Wiper Lever "A"Ass·y 2f0lllj clltfi"A'"(3') I 

1-6 PSC- CB000200 L-7,M-7 Screw (M4) %01J A ~ ;> f2.I .:;:!~ LfAf(M4) 2 

1-7 AWP-PS001600 L-7,M-7 Wiper Lever "B" Ass'y 2/0l lii 2il"i"B"(3') 1 

1-8 AWP-PS00l 700 L- 7,M-7 Wiper Crank Ass·y 2/0llii .:l'/!l.:l.(3') 1 

1- 9 DSC- FA002900 L- 7,M-7 Stud Screw For 1-8 2f0llii .:l'/!l.:l.(3') 8LfAI 2 

1-10 DSN- AA000900 L- 7,M-7 Nut ( 11 / 64 "n=40) "'"~~0I ~ LfAILiE(11/64"n=40) 1 

1- 11 CWP- CB000700 L- 7,M-7 Wiper Crank Base 2\0lllj .:l'ill.:i ll!I0I "'- 1 

1-12 CWP-CB000700 L-7,M-7 Wiper 2f0llli 1 

1-13 DSC- BJ00 11 00 L- 7,M-7 Screw (9/64 "n=40) 5 ;>f"I .:i!~l!! .:il~LfAl(::0)(9/64"n=40) 1 

1-14 CWP-88001400 L- 7,M-7 Wiper Base 2I0l!lj ll!I0I"'- 1 

1-15 DSC- BF000600 L- 7,M-7 Screw (3/ 16"n=28) Cf0l'E/1:.f ~ LfAl(3/ 16"n=28) 2 

1-16 CWP- LA000400 L-7,M-7 Wiper Cover 2folllj;>M 1 

1-17 DSC-BA000 100 L-7.M-7 Screw (9/64"n=40) 2%/'el " i'f"ILfAl (9/64 "n=40) 2 

1-18 11-01 SA-5067 L-7,M-7 Wiper Solenoid Ass'y 2I0l !lj ~cllx0IE.(3') 1 

1-19 PSC- BA000100 L- 7.M-7 Screw (M3 X0.5) ~211xo1c ¥~ .:;:!~LfAl(M3x0.5) 4 

1-20 PWS- CA000 100 L- 7.M- 7 Spring Washer For 1-18 ~2ilxDIE. ¥~ .,._ n ,g 21-"l 4 

1-21 PWS- AA000500 L-7.M- 7 Washer For 1- 18 ~cllx0IE. ¥~ 'i'J2fA1 4 

1- 22 CWP- BN000 100 L- 7,M-7 Stopper Washer For 1-18 21011lj s'<U x DIE. "'.!e.nt 2fA1 1 

1-23 CWP- F8000200 L-7,M- 7 S1opper Rubber Washer For 1-18 2f0lllj ;1;2Ux0IE. .:;:!-'j!-2fA1 1 

NOTE: 
L ·7cl0l-506-7S 
ll-7'10l-530--7S 
L<1()1-506 --CC-X,Part 
· -Gauoe Par t 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Reverse Button Mechanism 

~ ~ 1::1-1 ::: ~-7-11 

J-3 

J -7 

J-6 n 
J-110 

,t ,·-~. J-8 = 0--
J-2 

0-- ("' I J-9 

J-4 

= 
., J-10 

J-1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :c: ~ Q'ty 
Applied 

'i'S Period 

J-1 CRB- LC000 100 L-7,M-7 Reverse Button Case tlj,'; 1ll0IA 1 

J-2 DSC- BF008400 L-7,M-7 Screw (9/64 ·n=40) -'i'-'a~\s ~ =l. :i!{JLfAf(9/64 "n=40) 2 

J-3 12-131 A-5607 L-7,M-7 Reverse Button SIW (Ass'y) <21~ tJj,!, A-\11:i:I(~) 1 

J-4 DSC- BJ005500 L-7,M-7 Screw (M2X0.4) ~-1'1*1:i!{Ji!!"' 2 

J-5 DPN-AA003501 L- 7.M-7 Reverse Button Aclualor Pin ~~ l:fi~ ~~{:! 1 

J- 6 PSR-AC000 100 L-7,M-7 E-Ring (09) .<ilOitll ~~(E~ 9) 2 

J-7 APR- PS000600 L-7.M-7 Reverse Feed Control Lever <21~ tiH~ Q~ eiltll(~) 1 

J- 8 DSC- BA00l 100 L-7 .M-7 Screw (11 /64 "n=40) ~'/'1,!j ~LfAf(l t/64 " n=40) 1 

J-9 DSP- AC002200 L-7.M-7 Spring For J-7 ~~ l:fi~ A!f.{;i;I ~ACff Atl~ 1 

J-10 CRB- FD000 100 L-7,M-7 Insulated Rubber A~;i;I ~~ ~~ jJ_¥ 1 

J-11 DPK- CB001901 L-7.M-7 Reverse Button Cable Bushing <21~ tlj,!, 11101~ ~~ 1 

NOTE: 
L-7•Kll-506-7S 
M-l•Kll-530-7S 
La1(11-506 

IWOl-530 
-CC-,,,Part 

•-Gauoo Part From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Program Unit Box & Auto Presser Foot Lifting Solenoid Mechanism 

:u: £=1. ~ -rr Y E !:!f A & A~~ ¥ ~ ~ El -E:!-7-11 

l lll 

, __ _ 
K-8- 1 

K-7 

K-7-6 

T T T T 
0 0 0 0 

K-7-7 
~ (' - :-

K-7-8 

11 
K-8-6 

,--------------------------------, 
I I 

K- 7- 10 : __ • _ __.........,,-1"..,...,"lli,, : 
- I I 

K-8- 2 K-7-12 K-8-4 : 

o o :w:: o r_ -'.· a !: 
K-7-14 K-7-13 n 

K-8-5 K-7-9 : 
_____________ _______ J 

l l I 

' ' ' I 
I 
I 

: 
K-7-1 ______________ _ ________ _ _____________ __ _ _ _________ _ _ _ _ J 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts 
:,: 'l:'J Q'ty 

Applied 
;:,; 

Period 

K-7 KM-2507 L- 7,M- 7 Auto Knee Lifter Solenoid Ass'y :"f%-'i'~ ~i!I ~~l!r.Ol !c.(z ) 1 

K-7- 1 HEC- 2507 L- 7.M-7 Auto Knee Li fter Solenoid Xf%-'i'w ~i!I ~ "'i (SPF-5) !Set 

K-7-6 DWS- AA014400 L- 7.M- 7 Screw ( t 5/64 • n=28) t!IIOI ~ 1!~L.fAf(B)(15/ 64·n=28) 4 

K-7- 7 DWS- AA014400 L- 7,M-7 Washer For K- 7-4, K- 7-5 .'l.:i ~L.fAf 2fA1 6 

K-7-8 DSN- AA000700 L- 7,M- 7 Nut (15/64"n=28) -'ii,'-~ -:.l~OI LiE(f5/64"n=28) 4 

K- 7- 9 43-013A-257A L-7.M- 7 Knee Lif ter Connection Crank Xf~'i'~ ~'el CZH1 3',!l.:l. (AK) 1 

K-7-t0 DSC- BF00 1100 L-7,M-7 Screw (3/ 16"n=28) ~ Cli 3'i!j3(rn :I!~l-fAf(3/16"n=28) 1 

K- 7-t 1 43-014A-257A L- 7,M-7 Back Cover For Knee Lifter Xf~.!i'~ ~i!I ~','~(AK) I 

K-7-12 43- 01 5A-257A L- 7,M-7 Knee Lif ter Shaft Bushing Xf~.!i'~ ~'el~ ,i:~(AK) 1 

K- 7-t3 PPK- AD000 100 L-7,M-7 Oil Seal For K-7-I2 Xf~.!i'~ ~'el~ 2~1;!(AK) t 

K-7- I4 DSN- CY000600 L- 7,M- 7 Nut For Knee Liller Xf~-9'~ ~'el Li E (AK) I 

K-8-t 43-0 t 8A-257A L- 7,M-7 Knee Lifter Shaft Xf~-'f-~ ~'el~ (z ) (AK) I 

K-8-2 DWS-AA0 11800 L- 7.M-7 Washer For K-8-1 '!11 :::! 2u ~1 2fAj 1 

K-8- 4 DCL -AA005000 L-7.M-7 Collar For K- 8-1 Xf~-'f-w ~is~ >' f2.f(AK) 1 

K-8- 5 DSC- CA000400 L- 7,M- 7 Screw (t 1/64"n=40) 2~ j!; n z~ E l..fAf(11/64"n=40) 2 

K-8- 6 DSC- BF000600 L- 7,M- 7 Screw (3/ 16 • n=28) C)OI~~ '!!IL.fAf 2 

NOTE: 
L - 7 •Kll-506-7S 
ll-7"1()Hj:J()-75 
L«M-506 
IFIOl-530 

-CO.,,,Pnrt 

• -cauoe Part From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~~ L-6 

L-5 
L-4 

M chanism Lubrication e 

.:::i. = E-7-l I 1:::1 "TT 

l L-13 ) l--=---

L-1 

r __ l,_-:)_!3 ___ 7 
: 0 : L-1~ 
L--------

• L-17 

L-11 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts "' 24 Q'ty 
Applied 

Q 
Period 

L-1 CLB- JJ000400 011 Gauge Window i'/-~ I 

L-2 PPK-BBOOOIOI 0-Ring For L - 1 i'/-~ 2.~ (G25) I May.22.12 

L-4 CLB-BGOOS 100 L.L-7 Arm Oil Shield H•-QI ~*~ I 

L- 5 CLB-J0000300 L.L- 7 Oil Wick £~~Al I 

L-6 DSC-BAOOO 1 00 L.L-7 Screw (9/64 ·n=40) 2~ l!l" 7l"ILfAl(9/64"n=40) 1 

L-7-1 CLB-JG000300 011 Relurn Tube '"A· !.I-ff- lifOI " 1 

L- 7-2 CLB- JL010100 L.L- 7 Ori Relurn Feller ~J-ff- ill!:. 1 

L-7-3 CLB-JL010900 M.M- 7 Ori Return Feller !.I-ff- 11!:.(A) 1 

L-7-4 CLB-JG000300 011 Return Tube "B" !_1-ff-lifDIE. 1 

L- 7-5 DSP-M009800 Return 011 Tube Spring !_f-ff- ~ .,._ AII~ 1 

L- 7-6 CLB-JF002100 Re1urn Oil Pipe !.I-ff- lifDI" 1 

L- 8 CLB-BFOO 1300 Oil Return Felter Holder !.lfi- t11e~o1 I 

L-9 DTC-AH000100 Oil Return Pipe Holder :lilOI~ ~ DI 2 

L-10 DSC-BF000600 Screw (3/16"n=28) cfOI 'Y& !I LfAl(3/ 16"n=28) 2 

L-11 ALB-PS000800 Upper Shafi Oil Pipe Ass'y ~~ iii'/- lifOI n (.z.) 1Sel 

L-1 3 CLB-JFOOOSOO Oil Pipe For Lower Shafi lit~ iii'/- lifOI n I 

L-14 ALB-PSOO 1400 Oil Pump Ass'y 2_~ l!JII(.z.) ISel 

L- 14-1 CLB- JC000200 Oil Pump Body 2.~ 'cl n @-;t1I 1 

L-14- 2 PWS-CA000200 Washer For L - 14-1 2~ l!J n @-j;I ~LfAf 2fAi (04) 3 

L-14-3 DSC-BJ000300 Screw (9/64 "n=40) l1i 7fHI t..fAf('i')(9/64"'n=40) 3 

L- 14-4 CLB- JPOOOSOO Nipple For Oil Return Pipe !!-ft lifDI" '-I~ 1 

L-14-5 CLB-JP000601 Oil Nipple For Lower Shaft a~~~* L-1~ I Apr.29. 10 

L-14-6 CLB- BR000100 Impeller 'lH!!ci 1 

L-14-7 CLB-CN000200 Piston lll~2; I 

L-14-8 DSP-AA002700 Piston Spring lil-"-e -"-"'8 1 

L-14-9 DSC-BF007400 Pin Screw For L-14-8 Ill-"-2; -"-"'8 f!ILfAI I 

L-1 4-10 PPN-AF000900 Pin For L-14-8 .ul-"-e -"-"~ f!(RP2x8) 1 

L-14-11 CLB-LB000100 Cover For Oil Pump 2_~l!JII7jtij I 

L-14-12 CLB- JM000400 Ori Pump Cap 2.~ ill". VEI tl I 

L-14- 13 CLB- BG002100 Magneuc Holder Xf~~OI 1 

L- 14-14 DSC-BA000100 Screw (9/64 ·n=40) 2.~ 'ej II '1f~f LfAl(9/64 •n=40) 4 

L- 14- 15 DCL-AA001500 Collar For Impeller Shaft 2.~ 'el n 7f21 1 

L-14-1 6 DSC- CA000400 Screw (11 /64 ·n=40) 2.~ l!J.!!. .z.'l! e ,fef(.z.) (1 l/64"n=40) 2 

L- 15 CLB- BB000601 Oil Pump Bracket 2.~ l!l.!!. .!=.21~ I 

L-16 DSC-BF000600 Screw (3/ 16"n=28) cfOl'Y& !JLfAl(3/ 16"n=28) 3 

L- 17 DSP-AC002300 Oil Pump Conneclion Spring 2~ ~II Z~~ ~~~ 1 

L-1 8 DCL- M002600 Oil Pump Conneclion Collar 2.~ ,YE. .z.~!:. 7f21(.z.) 1 

L-19 DSC- CAOO 1600 Screw (11/64"n=40) ~ se?71 2~LfAl(11/64"n=40) 2 

NOTE: 
L -Nlll-506-75 
11-7•Kll-530-7S 
L•Kll-506 
ll=Kll-530 

:CC-,,,Par t 

uGauge Par I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



M-14 

M-49 ---

Accessories Mechanism 

f a .e M-19 dlllllll 
M-53 M-56 

j M-18 

M-54 

M-17 

~M-16 .. 0 

M-49-2 

M-31 

M-5 

~ ~ 
M-11 M-11-1 

M-49-3 

C M-58 

M-1 

11- 9 

r--------------------------- , 

' ------- ' : lM-3 

: ----••·· : ' ' o I L __________________________ _ J 

• M-15 

M- 2 

It 
M-21 

I. 1 
M- 29 

M- 49-5 
TT T T T TTT 
0 0 0 0 0 0 0 0 

M-49-6 

M-36 r - - - -
~~=-ll!!J':,-:.t.t:~~r:.-.1.1.-==~~t-:.-;~11-;.~ ~ (1 ~ii:r-? 

I 

M-35-1 

=• M-48 M-47 

M-32 

ll II • 

M-38 ~ 
M-420 
M-40J l M- 39 

M-42 
, j _ O M- 34 

M:'.'41 .l M-33 

~ 

::i -,M-35-5I 

I M- 35- 2 M- 35- 3 11-35-4 i 
• ~~~-~ -- -- ·- - - - - - - - - j 

M-35 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts 
,:r 

~ Q'ty 
Applied 

= Period 

M-1 CAC-MHOOOl 00 Accessory Bag ~ AII A-12.I ~A 1 

M-2 PTL-BA000100 Driver(Large) c::2.fol•Htll) 1 

M-3 PTL-BA000200 Dnver(Middle.Small) c::2.fOl"i (~. z) 1 

M-5 - Needle efw 1 

M-6 CHK- HB000600 Bobbin(AL) S!\'.! 4 

M-8 CTL -CC0001 00 L- 7,M-7 Spanner .:il~ DUA ~t!4 ~~.g. Aiil!L1 1 

M-9 PTL-AB000100 L-7 ,M-7 L Wrench(2mm) L ~:1:l(2mm) 1 

M-11 en - NB0011 oo L-7.M-7 Fixed Mes "'2~Dll-"- (7AN701)(=\~Af ~) 1 

M-1 1-1 CTT-NB000900 M-7 Fixed Mes "'2~1lil-"- 1 

M-12 CAC-MA000500 Head Cover • 1~ ;>jej 1 

M-14 91-00BC- 1230 Oil Tank 2~ ~ 1 

M-15 DTC- AK000300 Magnetic ;q-oj 2 

M-16 CST - BB002500 Head Hinge ~XI 2 

M-17 CST-FF000400 Rubber Cushion For Hinge ~XI "'2-'i'-(tll) 2 

M-18 01-214R-1230 Head Support Rubber .. A· ~XI "'2-'i'-(~) 2 

M-19 CST-FDOO 1200 Head Support Rubber .. B. ~Al 2~(~) 2 

M-20 - Nail ¥ 8 

M-21 CST- CR000100 Head Rest • 1~ ~~Cll 1 

M-22 CMB-LA006100 N.P except Belt Cover .. A· 'i!/E ;>i"i .. A" 1 

M- 23 CMB-LA020000 N.P Bell Cover(N.P) 'i!/ e ;>i"i (N.P) I 

M-24 CMB-LA006200 Bell Cover .. B. 'i!!.§. ,M .. B" I 

M-25 DSC-BJ005600 Screw (5/ 16·n=24) !i!.-"-e "'2~LfAf(5l 16"n=24) 2 

M-26 DWS-AA002900 Washer For M- 22. 23 All • ~LfAI £1.kj 2 

M-27 DSC-BA000400 Screw (3/ 16"n=28) 'i'~~Cll .:l.@.:l. ~LfAf(3/ 16"n=28) 1 

M-28 DWS-AA000600 Washer For M-22. 23 A_la_lI-j ~2fAj 1 

M-29 PSC-DDOOO 100 Nail For M-24 &LfAf 2 

M-30 41 - l OlA- 1230 Bobbin Winder Ass'y ~~71(.:!:.) 1Se1 

M-31 CST- JA002400 Oil Pan 2~~ 1Set 

M-32 CAC-MG000300 0 11 Pan Gasket £~ JtA~ 2 

M-33 DSC- BF0061 00 Screw (MBX 1.25) •H-11-'r~ ofJH LfAf(MBx 1.25) 11 

M-34 CST- FB000200 Packing For M- 33 •H-11-'r~ ofJHLfAI 2'& I 

M- 35 43- 00IA- 1600 Knee Liller Pad Ass'y -'i'-€~'el(.:!:.) 1 

M-35-1 CST-KCOO 1300 Knee Liller Shaft -'i'-€ I!!~~ I 

M-35-2 CST- FZ000100 Knee Lifter Pad ~ff-~~ .:il~ 1 

M-35-3 CST-BJ000400 Knee Lifler Pad Insert Plate ~fi, ~~ j]_¥ ~OI ~ 1 

M-35-4 CST-CA000200 Holder For M-35- 2 ~§ ~~ .:il~ ?J~ El.3 1 

M-35-5 DSC-AA002700 Set Screw For M-32-4 -'i'-ii ~~ ~HI ',s.:l. ~LfAI I 

M-35-6 CST-CB000300 Knee Lifter Arm Joint Complete -'i'-€ I!!~~~ .:l.',lj.:l. 1 

M-35-7 osc- ccooo100 Screw (5/ 16·n=18) -'i°-€ig~ ~ "'2~LfAf(5/16"n=18) 2 

M-35-8 CST-KCOOl 200 Shaft For M-34-1 •110iit ~ I 

M-36 PSR-AC000100 E- Ring(09) •110i•U ~ '.s(Ei;j09) 1 

M-37 CST-MFOOOl 00 Thread Stand Ass'y ~iii! ¥01(.:!:.) 1Set 

M-38 CST- BB002900 Knee Lift ing Controller •ilOi •-0 1 

M-39 DSC-AA000300 Screw (15/64 "n=28) !i!..:l. !JLfAf(&Zf)(15/64"n=28) 1 

M-40 DSC-BA002 700 Screw (15/64 "n=28) ,QOM ~%~~LfAf(~)(15/64"n=28) 1 

M-41 DSC- CA004600 Screw ( 15/64 "n=28) ~~OI \jj el 'Q~LfAf(1 5/64"n=28) 1 

M-42 DSN-AA000400 Nut (15/64 "n=28) 'r~~%~c: £/LfAfLi E(15/64"n=28) 2 

M-43 DSP-AC005600 Spring For M-38 >JIOjiJI All'& 1 

M- 44 CST- CR000500 N.P Knee Base Rubber -'i'-€ ~'el*~~ t!I 1 

M-45 DPK- CBOOOBO I Oil Cap t:ft~CH ~~~ cpH I Aug.22 . 11 

M-46 01 - 0SOA- 5307 Sub Needle Plale Cover S!.:!:. ~I!! ,1•1 1 

7-i~ 2~.e M-46-1 01 - 0SIA- 5300 Fixed Plate For M-37 I 
NOTE: ~~OI \al'Q 'Q~LfAf(1/4"n=44) 
L-7•KIH06-7S 

M-46-2 DSC- BF014900 Screw (1/4"n=44) 1 

11-7•l<ll-530-7S M-47 CST-BJOOOBOO Chip Shute Gu1de(L) ~ •H~ 7fOIS.(.!;f) 1 

L•Kll-506 M-48 DSC-BJ000200 Screw (11/64"n=40) § ,tet ~XI "'2~LfAf(11/64"n=40) 2 

IFIOl-530 Chip Shute Plate Ass'y ~ •Ute!(.:!:.) !Sey 
.C-,Parl 

M-49 -
•=Gauge Par I M-49-1 CST-BJOOl 100 Table Holder EllOI~ -'l'-~e! 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Accessories Mechanism 

<2!1 A-fl A~ 2.1 ~ J-11 

M-55 

M- 14 -
__ ......; ~ .J:l M-50 

,?5Z.. 1P 
M-51 

M-49 

-,-

M-20 M-46 M-46-1 

1 t -46-2 

' a .A M-19 dllD 
M-53 M-56 g M-18 

M-54 

M-17 

~M-16 0 

M- 49-2 

M-31 

M-5 

~ ~ 
M- 11 M-11-1 

•• M-49-3 

M-12 

e M-58 

~ ,.. 
M-6 

M-9 

• M-15 

M-1 

r---------------------------, 
' ------- ' ' ' I :M-3 

' ' ' ' L _______ _______ _____________ J 

M-2 

Ii 
M-21 

I. 1 
M-29 

M- 49- 5 
TTTTTTTT 
0 0 0 0 0 0 0 0 

M-49-6 

M-49-1 

M-47 :-M- 48 

M-36 1 - - - ·- - - - - - - 7 

~-,.,..:i:::aey-:~-,ri~-=-~,r:.r-z:=-:t-l'.=:;;;;Q;; ~ Jr nl~iil-7 
: ':'! ~ M-35- 5I 

l)Jf " . i M-35-2 M-35-3 M- 35- 4 i 
~-~-~ -· - - -·- - - - - - - ~ 

M- 35-1 

M-35 

M-32 M-38 ...,. 
M-420 

M-40 I J. M-39 

M-42 
& _ O M-34 

M~41 J. M-33 

~ 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ Q'ty 
Applied 
Period 

M-49-2 CST-BJ000900 Chip Shute Plate(U) ~ "H~e/Wl 1 

M-49- 3 CST- BJ001000 Chip Shute Plate(L) ~ "i~l!!(31) 1 

M-49-4 PSC-DD000100 Nail For M-40-1 ~q .. q 3 

M-49-5 DSC- BF000900 Screw (1 t/64"n=40) ot::, ,'~~3 ~ {!IL.fAl(11 /64"n=40) 8 

M-49-6 DSN-AA000900 Nut (11 /64"n=40) :::.!!.~?,IOI ~ L.fAfL1~(11 /64"n=40) 8 

M-50 CCT-GP000400 Hook Protect Plate ( 1 /8 ·) ~ S!~e/(~IAf~ 1/8") 1 

M-51 CCT -GP000300 Hook Protect Plate (1 /8") ~ S!~e/(Af~ 1/8") 1 

M-52 CGA-GA002100 Needle Plate(l/8") ~l!!(l /8") 1 

M-53 CGA-GB00 1900 Feed Dog( 1 /8"} a'-l(tt8"l 1 

M-54 AGA-PS001900 Presser Foot(1 /8") ;...!l!,~( 1/8") 1 

M-55 CGA-GA002700 Needle Plate( 1 /8") ~e/( t /8") 1 

M-56 CGA-GB002000 Feed Dog ( I /8") S'-l(l /8") 1 

M-57 CAC-J3000100 Oil Tank *:i:f 1 

M-58 DPK-DC000300 Packing 2~~ ~-ff-~AI ~~ 1 

NOTE: 
L-7<l(M-506-7S 
II-M Ol-530-7S 
L-«11-506 
ll=Kll-530 
«-,,,Par t 

•-Gauoe Part 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Special Parts for KM-506-7N , KM-530-7N 

KM-506-?N , KM-530-?N ~~ ¥~ -e!-7-il 

N-3 
_...::. .. ~-- :ar.- !r ---· 

II 

N-6 

.. 
- N-6-25 -

r ... 
N-6-27 (' --N-6-26 

N-5 

N-1 

N-2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts rr I§ Q'ty 
Applied 

iS' Period 

N-1 CMB- LD003700 Model Mark(KM-506- 7N) 5'.'il/ Cf,::! 1 

N-2 CMB- LD003600 Model Mark(KM- 530-7N) 5'.'il/ Cf=! 1 

N-3 CUS-KC002800 Main Shafi '\"~(MP) L=431 1 

N-5 DPL -MOO 1300 Pulley ~21 1 

N-6 12-0000- 4701 Synchronizer Ass'y ~3.£LfO1 Xj (2) I 

1\-6-25 DSC-FF002600 Guide Pm For Synchronizer ~3.£ t!flOI ~ 71~~ 2 

1\-6-26 PSC- AC000600 Screw (M6) &'4'i''iJwOI .'i'.~ .§.(M6) 2 

1\-6-27 PWS-CA000500 Washer For Synchronizer ~3.£ t!IIOI ~ ~.!!.:S 2fAi 2 

NOTE: 
L-7=Kll-506-7S 
M-7=Kll-530-7S 
L-l<M-506 
IFKll-530 

~Part 
•=Gauoe Par l 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Gauge Parts 

Jil O I XI -El-7-11 

KM-506 Series 

Name of Parts Needle Plate 

Gauge Size (A-31) 

1 /8"(3.2mm) CGA-GA002100 

5/32'"(4mm) CGA-GA002200 

3/16"(4.8mm) CGA-GA002300 

7/ 32" (5.6mm) CGA-GA002400 

1 /4"(6.4mm) CGA-GA001 800 

3/8"(9.5mm) CGA-GA002500 

5/64"(2mm) CGA-GA002600 

KM-530 Series 

Name of Parts Needle Plate 

Gauge Size (A-32) 

1 /8"(3.2mm) CGA-GA002700 

5/32" (4mm) CGA-GA002800 

3/ 16"(4.8mm) CGA-GA002900 

7/32"(5.6mm) CGA-GA003000 

1/4"(6.4mm) CGA-GA001 900 

3/8"(9.5mm) CGA-GA0031 00 

Feed Dog Presser Foot 

(D-42) (H-9) 

CGA-GB001900 AGA-PS001900 

CGA-GB001900 AGA-PS002000 

CGA- GB001900 AGA-PS002000 

CGA-GB000501 AGA-PS001800 

CGA- GB000501 AGA-PS001 800 

CGA-GB000501 AGA-PS001 800 

CGA-GA002600 CGA-GA002600 

Feed Dog Presser Foot 

-
(D-43) (H-9) 

CGA-GB002000 AGA-PS001 900 

CGA-GB002000 AGA-PS002000 

CGA-GB002000 AGA-PS002000 

CGA-GB0021 00 AGA-PS001800 

CGA- GB0021 00 AGA-PS001800 

CGA-GB0021 00 AGA-PSOO 1800 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Paris No . Name of Paris Page Ref.No. Parts No . Name of Pans Page Ref.No. Paris No . Name of Parts Page Ref.No . 

01-00IA-5060 Arm, Bed 7 A-1 CCT-CB0002 Mes Lever Base 23 F-22 CLB- FGOOOl Gasket 27 G- 30 

Ot-035P-1370 Number Plale 7 A-41 CCT-CC0002 Mes Driving Rod 23 F-1 CLB- FZOOOl 0,1 cover For D-26. 51 15 D- 32 

01-050A-5307 Sub Needle Plate Cover 39 M-46 CCT-CM0007 Mes Driving Lever 23 F-31 CLB- FZ0010 Oil Protection Rubber II B- 32 

01-051A-5300 Fixed Plate For M-37 39 M-46-1 CCT-CM0008 Link Support Arm 23 F- 17 CLB- JC0002 Oil Pump Body 37 L-14-1 

01-2I4R-1230 Head Supporl Rubber "A" 39 M-I8 CCT-DC0001 Mes Cam I I B- 7-1 CLB- JD0003 Oil Wick 11 B- 30 

0 1-227A-1230 Screw (11/64 "n=40) 7 A-47 CCT- GPOOOl Hoo, Prolecling Plalell /4") 25 F-60 CLB- JD0003 Oil Wick 15 D-49 

06-048A-2507 Reverse Feed SolenoKl Ass'y 17 D-94 CCT-GP0002 Hoo, Prolecl Pia le( I /4") 25 F-60- 1 CLB- JD0003 Oil Wick 37 L- 5 

11-015A-5067 Wiper Solenoid Ass·y 31 1-18 CCT-GP0003 Hook Prolecl Plate (1/8") 41 M-51 CLB- JD0003 Wick For D-26, 51 15 D-27 

11-018M-2350 Solenoid Terminal( 12P) 17 D-1I4 CCT-GP0004 Hook Protec! Plate (1/8") 4 1 M-50 CLB- JF0005 Oil Pipe For Lower Shafi 37 L-1 3 

11-019M-2350 Terminal Tube(L) 17 D-113 CCT-KF0006 Mes Lever Shafi 23 F-20 CLB- JF0021 Relurn Oil Prpe 37 L-7- 6 

1 I -020A-2500 Magnelic Holder 11 B-34-1 CCT-KF0007 Mes D11ving Shafi 23 F-41 CLB-JG0003 Oil Relurn Tube "'A" 37 L- 7- 1 

11-021 S-2500 Screw For B-34-1 11 B-34-3 CCT-KF0008 Shaft For F-4 23 F- 7 CLB- JG0003 Oil Return Tube "B" 37 L-7-4 

11-022W-2500 Washer For B- 34- 1 11 B-34-2 CCT-NB0003 Mes 23 F- 56 CLB- JJ0004 Oil Gauge Wrndow 37 L- 1 

12-0000-4701 Synchronizer Ass'y 43 N-6 CFA-BB0002 B•ackel Fo, Ra"" Feed Solenod 17 D-95 CLB- JL0016 Upper Shaft Felter II B- 5 

I 2-0 I 6M-2350 Earth Line 7 A-29 CFA- BH0001 lm'efse So1ei,:,d CoMeelllQ Rod 17 D-103 CLB- JL0024 Lower Shaft Feller 13 C-12 

12-131A-5607 Reverse Bulfon S/W (Ass"y) 33 J-3 CFA- BJ0003 B/T Spring Holder 17 D-74 CLB- JL0101 Oil Return Feller 37 L-7- 2 

13-0000-SE55 Synchronizer Ass'y (Servo) 11 B-34-4 CFA-CA0003 Feed Regulator Link 15 D-9 CLB- JL0109 Oil Return Feller 37 L-7- 3 

41-101A-1230 Bobbin Winder Ass'y 39 M-30 CFA-CA0013 Feed Regulator Link 15 D-to CLB- JM0004 Oil Pump Cap 37 L- 14- 12 

43-00IA-1600 Knee Lifter Pad Ass·y 39 M-35 CFA-CB0003 Rel'erse Feed lever Crank l~ss'y) 17 D- 80 CLB-JP0005 Nipple For 0,1 Relurn Pipe 37 L-14- 4 

43-0l3A-257A Knee ~lier Connec11on Crank 35 K-7-9 CFA- CB0004 Reverse Feed SolenoKl Cran\ 17 D-99 CLB-JP0006 Oil Nipple For Lower Shafi 37 L- 14- 5 

43-014A-257A Back Cover For Knee Liller 35 K-7-11 CFA-CC0002 leo-li/Jg Rod FOi Feed R,gutaI01 17 D-72 CLB- LBOOOI Cover For Oil Pump 37 L-14-1 1 

43-015A-257A Knee Liller Shaft Bushing 35 K-7-12 CFA-CC0009 CoMecll'JII Rod For Feed Rlguato, 17 D-72-1 CLF- CA0002 Feed Conneclion Unk(A) 15 D- 13 

43-018A-257A Knee Lifter Shafi 35 K- 8-1 CFA-CM0002 Feed Regulator Lever 17 D-108 CLF-CA0003 Feed Connection Link(B) 15 D-14 

55-104W-5050 Washer For F- 56. 57 23 F- 58 CFA- COOOIO Fe,,j Rf\l,ab Cr.~ l'l!:•hll&fll 19 0-120 CLF- CB0005 Feed Lifllng Shafi Clank(F) 15 0-48 

91-008C-1230 011 Tank 39 M-14 CFA-C00012 Feed RegJ,tor Cor.r~ Plate /5rr,ml 17 D-90 CLF- CB0006 Feed Lrflrng Shafi Crank(R) 15 0-57 

AFA- PSOOOI Da Shah Eceen1nc Slopoer 19 D- 122 CFA- DF0001 Feed Rei,ulalor 17 D- 66 CLF- CB0007 Feed Bar Crank 15 0 - 33 

AFA-PS0006 Reierse Fm t,,., Crar>< IAss'yl 17 D- 81 CFA-DF0001 Screw ( 15/64 "n=28) 17 D-65 CLF- CB0008 Lever Feed Crank(R) 17 D-115 

AGA-PS0019 Presser Fool Ass'y 29 H-9 CFA-DF0008 Feed Regulalor 17 D-67 CLF- CB0032 Lever Feed Crank(R) 17 D-117 

AGA-PS0019 Presser Fool( 1/8") 41 M-54 CFA- FZOOOl Slapper Rubber For 0- 108 17 0-111 CLF-CC0001 Feed Roc>er Shafi ConreclJllg Rod 15 0-7 

ALB-PS0008 Up;>er Shafi Oil Pipe Ass'y 37 L-11 CFA-KF0001 Re,.,,. feed Control lever Shafi 17 D-78 CLF- CC0002 Crank Rod 15 D- 8 

ALB-PS0014 Oil Pump Ass'y 37 L-14 CFA-KF0002 Feed Regulalor Shafi 17 D-63 CLF-CD0004 Feed Bar Block And Shafi 15 D- 45 

ANB-PS0006 Needle Bar Frame 27 G-1 CFA- KF0003 Feed Adjusling Shafi 17 D-71 CLF- CR0003 Feed Bar 15 D-41 

APM-PS0005 Presser Lifter Link 29 H-16 CFA-KJ0001 Feed Regulator Dial Shafi 17 D-88 CLF- CR0003 Screw ( 15/64 "n=28) 15 D- 40 

APR-PS0006 Reverse Feed Control Lever 33 J-7 CGA-CB0021 Feed Dog (7/32'. 1/4". 3/8") 15 D-43 • CLF- DCOOOI Feed Cam A 15 D-1 

AS-003743 Arm. Bed 7 A-2 CGA-GA0018 Needle Pia le ( 1 / 4 ") 7 A-31 • CLF- DC0002 Feed Cam C 15 D- 5 

AS-003909 Arm, Bed 7 A-3 CGA-GA0019 Needle Plate (1/4") 7 A-32• CLF- DC0023 Feed Cam A 15 D-3 

AS-003910 Arm, Bed 7 A-4 CGA-GA0021 Needle Plate(1/8") 41 M-52 CLF- DC0024 Feed Cam C 15 D- 6 

AS-014978 Th:aaa Tr,nm.ng Soleood Ass'y 21 E-51 CGA-GA0027 Needle Plale(l/8") 4 I M- 55 CLF-KF0001 Feed Lifling Shafi 15 D- 51 

ATA-PS0039 Ttiread Tens·on Control Ass·y 7 A-54 CGA- GB0005 Feed Dog (7/32'. IW 3/8") 15 D-42• CLF- KF0002 Feed Rock Shafi 15 0 - 26 

ATR- PS0001 T =on REl-'..ase Cable !Ass y) 29 H-36 CGA-GB0019 Feed Dog(1 /8') 41 M-53 CLF-KHOOOI Feed Bar Shafi 15 D- 35 

AWP-PS0014 Wiper Bracket Ass·y 31 1-1 CGA-GB0020 Feed Dog (1/8") 41 M-56 CLS- KC0007 Lower Shafi 13 C- 10 

AWP- PS0015 Wiper Lever "A"Ass·y 31 1-3 CHK-HA0007 Rolary Hook Ass'y 13 C-26 CLS-KC0007 Lower Shafi 13 c-10- 1 

AWP-PS0016 Wiper Lever '"B"Ass'y 31 1- 7 CHK-HA0019 Rolary Hook Ass'y 13 C-27 CMB- BB0045 Bed Leg Righi 7 A- 21 

AWP- PS0017 Wiper Crank Ass·y 31 1-8 CHK-HA0020 Rotary Hook Ass'y 13 C-27- 1 CMB-BJ0061 Face Plal e 7 A-5 

CAC-JB0001 Oil Tank 41 M-57 CHK- HA0021 Rolary Hook Ass'y 13 C- 26-1 CMB- BJ0064 Chip Shule Guide(U) 9 A- 59 

CAC-MA0005 Head Cover 39 M-12 CHK-HB0006 Bobbin(AL) 13 C- 28 CMB-FC0024 Gasket For Back Cover 7 A-13 

CAC-MG0003 Oil Pan Gaskel 39 M-32 CHK- HB0006 Bobbin(AL) 13 C-29 CMB-FC0057 Gasket For A- 5 7 A- 6 

CAC-MH0001 Accessory Bag 39 M-1 CHK-HB0006 Bobbin(Al) 39 M-6 CMB- GA0001 Sub Needle Plate 7 A-35 

CCT- BA0003 Mes Mounling Base 23 F-45 CHK-HC0007 Bobbin Case Ass'y 13 C-30 CMB- HK0005 Arm Thread Guide 7 A-50 

CCT-BB0015 Mes Lever Base Plate 23 F-29 CHK-HC0015 Bobbin Case Ass'y 13 C-30 CMB- HK0019 Thread Guide For A-5 7 A- 52 

CCT- BB0016 Mes Mounling Base Guide 23 F-42 CHK-HC0014 Bobbin Case Ass'y 13 C-31 CMB-HK0020 Guide Bar 7 A-44 

CCT-BB0017 ~•es Pos.llOO Ad,ust ng Plate 23 F-48 CHK-HH0004 Inner Bobbin Sl apper 13 C- 32 CMB- HK0022 Ttvee Hole Thread GuKle 7 A- 48 

CCT-BF0008 Mes Driving Holder 23 F-38 CLB- BB0006 011 Pump Bracket 37 L-15 CMB-HK0080 Arm Thread Gu1de(L) 7 A-55 

CCT-BF0009 Mes Mounung Plate 23 F-51 CLB-BF0013 Oil Return Feller Holder 37 L-8 CMB- LA0061 Bell Cover "A" 39 M- 22 

CCT-BJOOl 1 Needle Bear,ng Cover 23 F-3 CLB-BG0021 Magnetic Holder 37 L-14-13 CMB-LA0062 Bell Cover "B" 39 M-24 

CCT-BJ0012 Slapper For F- 31 23 F-34 CLB-BG0023 Wick Holder For 0-35 15 D-37 CMB-LA0183 Take Up Lever Cover 7 A- 8 

CCT-BJ0013 Chip Shule Guide(M) 25 F- 63 CLB-BG0051 Arm Oil Shield 37 L- 4 CMB- LA0200 Bell Cover(N.P) 39 M-23 

CCT-BJ0014 Washer For F-60 25 F-61 CLB-BG0053 Stopper For Wick 15 D-52 CMB- LB0037 Back Cover 7 A- 12 

CCT-CA0007 Mes Driving Rod Link 23 F-4 CLB-BH0004 Tens~n ~lease Cable Holder(M) 29 H- 43 CMB- LB0044 Slide Plale 7 A- 34 

CCT-CAOOOS Mes Driving Link "A" 23 F-10 CLB- BJ0030 Gasket Base 27 G-31 CMB-LD0030 Model Ma1k (KM·506· 7S) 7 A-39 

CCT-CA0009 Mes Driving Link "B" 23 F-12 CLB-BR0001 Impeller 37 L- 14- 6 CMB- LD0031 Model Mark (KM- 506) 7 A- 37 

CCT-CA0010 Mes Driving Link ··c· 23 F- 13 CLB- CN0002 Piston 37 L-14-7 CMB-LD0033 Model MarklKM·530-7S) 7 A- 40 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Pans Page Ref.No. Pans No. Name of Parts Page Ref.No. 

CMB-LD0034 Model Mark (KM- 530) 7 A- 38 CTT-CM0006 Clutch Lever 21 E-39 DPK-CB0002 Arm Rubber Cap(L) 7 A-15 

CMB-LD0036 Model Mark(KM- 530-7N) 43 N- 2 CTT-DFOOOl Thread Tnmmmg Cam 21 E-37 DPK-CB0002 Face Plate Rubber Cap(S) 7 A-1 1 

CMB-LD0037 Model Mark(KM-506-7N) 43 N-1 CTT-FB0002 Cushion Washer For E-20 21 E- 28 DPK-CB0004 Arm Rubber Cap($) 7 A-16 

CMB-LD0038 Sticker II B-37 CTT-FD0002 Cushion Rubber lo, E-32 21 E-31-1 DPK-CB0008 011 Cap 39 M-45 

CMB-LD0039 Brand Mark 7 A-43 CTT-KF0002 Thread Trimming Shaft 21 E- 19 DPK-CB0009 Face Plale Rubber Cap(L) 7 A-10 

CNB-BK0017 Slide Block Guide 27 G-37 CTT-NA0006 Rotary Mes 21 E- 8 DPK-CB0018 Rubber Cap For F- 15 7 A-17 

CNB-BK0018 Needle Bar Frame Guide 27 G-2 CTT-NB0009 Fixed Mes 39 M-1 1-1 DPK-CB00l9 Reverse Button Cable Sush·ll'J 33 J- 11 

CNB-BKOOl9 Slide Block Guide 27 G- 6 CTT-NB0009 Fixed Mes 21 E-t OPK-CB0023 Rubber Cap For G- 33 27 G-34 

CNB-CD00 l 2 Needle Bar Slide Gu•de Sieck 27 G-42 CTT-NBOO I I Fixed Mes 39 M- 11 DPK-CB0025 Rubber Cap (Fl For D-26. 51 17 D- 62 

CNB-HK00l 9 Needle Bar Thread Guide 27 G-43 CUF-CA0019 Driving Link 27 G- 9 DPK-CC0003 Code Bushing 7 A-19 

CNB-KA0023 Needle Bar 27 G- 39 CUF- CB002t Driving Crank(F) 27 G- 12 DPK-CZOOOB Cap For Tension R~ease Pin 9 A-61 

CNB-KA0029 Needle Bar 27 G-29 CUF-CB0022 Driving Crank(R) 27 G- 20 DPK-DC0003 Packing 41 M-58 

CPB-BFOO t3 Presser Bar Holder 29 H-7 CUF- CC0019 N~e Feed Conrrec1 on Rod 27 G- 24 DPL-AA0002 Puley (On~ lo, Reg\Ja1or M Cl 11 B-23-1 

CPB-8H0012 Finger Guard 29 H-47 CUF-KC0007 ~~e Feed CoMect on sna11 27 G-15 DPL-AA0002 Puley (On~ for Tnmm,,g M Cl II B-23 

CPB-CM0003 Presser Lrlter 29 H-11 CUR- KCOOOI Upright Shafi 13 C- t DPL-AA0013 Pulley 43 N-5 

CPM-CM0040 Presser Lifter Lever 29 H- 21 CUS- BJ0002 Protection Plate 11 B- 33 DPN-AAOOOl Feed Connect,on IJn_\ Prn(A) 15 D-1 t 

CPB- DF0003 Cam Shaft For Presser Bar 29 H- 14 CUS-CHOOOI Oil AdJustmg Pm For B- t 11 B-2 OPN- AA0031 Oral Prn 19 D- 121 

CPB-KB0012 Presser Bar 29 H- 5 CUS- DA0025 Lrnk Cam 11 B-7 OPN-AA0035 Reverse Bc11on Actua:or Pm 33 J- 5 

CP8-KC0003 Presser Adjusting Bar 29 H-4 CUS-FAOOOI Rubber for B- 2 11 B-4 DPN-AA0036 Clank Rod Connection Pin 15 0 -60 

CPM-BH0003 P1e;:ser 1.Jlter Connection Ba 29 H-22 CUS-KC0025 Upper Shaft 11 B-1 DPN- AA0039 Feed Connecl!OO uni p1n(B) 15 D-1 9 

CPM-CA0016 Knee Lifting Link 29 H- 25 CUS-KC0028 Main Shaft 43 N-3 DPN-AA0040 Feed Connection IJn_l Pm(C) 15 D- 21 

CPM-CB0004 Knee Lifting Link 29 H-24 CWP-BB0014 Wiper Base 31 1-14 DPN- AA004 1 Hinge Pin for D- 72 15 D- 23 

CPM-CR0002 Knee Lifting Bar 29 H-27 CWP-BN0001 Stopper Washer For 1-18 31 1-22 DPN-AA01 40 Needle Bar Link Pin 27 G-10 

CPM-CR0008 Knee Lifting Bar 29 H-28 CWP-CB0007 Wiper 31 1- 12 DPN-AA0143 Pin For B-7-1 11 B-7-2 

CRB-FDOOO l Insulated Rubber 33 J-10 CWP-CB0007 Wiper Crank Base 31 1-11 DPN-AD0033 Solenoid Pin 21 E-48 

CRB-LCOOOl Reverse Button Case 33 J-1 CWP-FB0002 S1ocper Ri.:bller Washer For H 8 31 1-23 DPN-AD0040 Hinge Pin For D-103 17 D-1 04 

CST-BB0025 Head Hinge 39 M-16 CWP-LA0004 Wiper Cover 31 1-1 6 DPN-AD0090 Link Prn For F- 4 23 F- 5 

CST-BB0029 Knee Lilting Controller 39 M-38 DBS-DA0030 Upper Shaft Bushing (M) 11 B- 14 DPN- AD0090 Mes Driving Link Pin 23 F- 14 

CST-BJ0004 Knee Liller Pad Insert Plate 39 M-35- 3 DBS-DA0034 Needle Bar Bush(U) 27 G-33 DPN-BB0012 Stopper Pin 21 E-33 

CST- BJ0008 Chip Shute Guide(L) 39 M-47 DBS-DA0035 Needle Bar Bush(L) 27 G- 35 DPN- BC0010 Feed Ad;usllnO uni 11,,ge Pn(A) 15 D- 15 

CST-BJ0009 Chrp Shute Plate(U) 41 M-49-2 DBS-DA0037 Upr,ghl Shaft Bushing(U) 13 C-5 DPN-BC001 I Feed Ad,USIJng uni H.noe P,rr(B) 15 D-17 

CST-BJ0010 Chrp Shute Plate(L) 41 M-49-3 DBS- DA0038 Uooer Shaft Lower B/S 13 C- 7 DPN- BC0043 Mes Lever Prn 23 F- 24 

CST-BJOOl 1 Table Holder 39 M-49-1 DBS- DA0039 Lower Shalt Bushrng(F) 13 C-19 DSC-AA0003 Screw ( 15/64 • n;28) 39 M-39 

CST-CA0002 Holder For M- 35- 2 39 M-35-4 DBS-DA0040 Lower Shaft Bushing(M) 13 C-18 OSC-AA0027 Set Screw For M- 32-4 39 M-35-5 

CST-CB0003 <nee IJltei Arm Jo;nt Comoleie 39 M-35-6 DBS-DA0041 Lower Shaft Bushing(R) 13 C-16 DSC-AA0030 Screw (3/16"n;32) 23 F-43 

CST- CROOOl Head Rest 39 M- 21 DBS-DA0042 Presser Bar Bushing 29 H-6 DSC-AA0030 Screw (3/16"n; 32) 23 F-46 

CST-CR0005 Knee Base Rubber 39 M-44 DBS-DA0067 Feec Rock Snail Bus~ng(F) 15 D-30 DSC-AA0034 Screw (9/32"n;28) 19 D- 118 

CST- FB0002 Packing For M- 33 39 M- 34 DBS-DA0068 Feed IJltmg Shalt Bush.rg(RI 15 D-55 DSC-AC0057 Screw (11 /64 "n;4Q) 17 D- 68 

CST-FD0012 Head Support Rubber ·a· 39 M-19 DBS- DA0068 feed Rock Shall Bus~ng(R) 15 D- 28 DSC- BAOOOI Screw (9/64 " n; 4Q) 7 A-51 

CST-FF0004 Rubber Cushion For Hinge 39 M-1 7 DBS- DA007 1 feed IJltmg Shalt Bushirg(F) 15 D-53 DSC-BAOOO I Screw (9/64 "n;4Q) 7 A-53 

CST- FZOOO I Knee Lifter Pad 39 M-35- 2 DBS-DA0252 Mes Driving Sha ft Bush 23 F-40 DSC-BAOOO I Screw (9/64"n;4Q) 31 1-1 7 

CST-JA0024 Oil Pan 39 M-31 DBS-DA0253 Rock Shaft Bushing(F) 27 G-14 DSC-BAOOOI Screw (9/64"n;4Q) 37 L-6 

CST- KC0012 Shal t For M- 34- 1 39 M- 35- 8 DBS-DA0254 Rock Shaft Bushing(R) 27 G-1 6 DSC-BAOOOI Screw (9/64"n;4Q) 37 L- 14-1 4 

CST-KC0013 Knee Lifter Shal t 39 M-35-1 DBS-DA0257 ~!i!dle Bat Frame Shall 81.SmJ 27 G-4 DSC-BA0002 Screw (9/64"n;4Q) 27 G-3 

CST- MFOOO l Thread Stand Ass'y 39 M- 37 DBS-DA0263 Lower Shaft Bushing(F) 13 C- 20 DSC-BA0002 Screw (9/64"n;4Q) 29 H-10 

CTA-HM0006 StJotlemeni1 l etlSIOn C:001~ ~ss) 7 A-46 DBS-DBOOl 1 Upper Shaft Bushing(R) 11 B-21 DSC-BA0004 Screw (3/16"n;28) 17 D-82 

CTL- CCOOOl Spanner 39 M- 8 DBS-DB0075 Upper Shalt Bushing (F) 11 B-13 DSC- BA0004 Screw (3/16"n;28) 27 G-7 

CTR-BG0002 Cable Holder(U) 29 H-37 DCL-AAOOOl Upper Shaft Collar 11 B-16 DSC-8A0004 Screw (3/16"n;28) 39 M- 27 

CTR-BG0003 T eOS1on Release Cable Holoa· 29 H-45 DCL-AA0015 Collar For Impeller Shaft 37 L-14-15 DSC-BAOOl 1 Screw (11 /64"n;4Q) 33 J- 8 

CTR- BJ0020 Tens ion Release Plate 29 H- 32 DCL-AA0026 P·I l'u'llP CoMect100 Colar 37 L- 18 DSC- BA0014 Screw (3/16"n;32) 17 D-109 

CTR- CAOO l t T ens1on Release Link 29 H-30 DCL-AA0028 Collar For D-63 17 D-69 DSC-BA001B Screw (9/64 "n;4Q) 7 A-14-3 

CTT-BB0007 Base For E-52 21 E- 52 DCL-AA0037 Collar For Lower $raft 13 C- 24 DSC- BA0027 Screw ( 1 5/64 • n;28) 39 M- 40 

CTT-BB0008 Sprrng Holder 21 E-35 DCL-AAOOSO Collar For K-8-1 35 K-8-4 DSC-BB0014 Screw (1 1 /64 "n;4Q) 21 E- 9 

CTT- BFOOOl Thread Trimming Holder 21 E- 10 DCL-AA0080 Collar For Trust 29 H-19 DSC- BB0015 Screw (M5X0.8) 17 D-96 

CTT-BJOO t 1 Th,ead Retaining Plate 21 E-5 DCL-AA008t Collar For G-15 27 G-18 DSC-BB0020 Screw (9/64"n;4Q) 2 1 E-2 

CTT-BJ0012 Base Plate 21 E-45 DCL-BA0006 Re1urn Spnng Gwde Bush,ng 21 E- 22 DSC- BB0040 Screw (3/16" n;28) 27 G- 32 

CTT-CA0005 Solenoid Conneclion Link 21 E-47 DGR- ADOOOI Upper Shaft Gear tl B-18 DSC-B80040 Screw (3/16"n;28) 29 H-38 

CTT-CA0016 llmd lmor,g l"" Corr<tt~l.li 2t E-1 4 DGR-AD0003 Upright Shalt Gear(L) t3 C-8 DSC-BCOOOI Screw For Needle Plate 7 A-33 

CTT- CB0006 Thread Trimming Lever 21 E-17 DGR-AD0004 Lower Shaft Gear 13 C- 11 DSC- BCOOOl Screw For Needle Plate 7 A- 36 

CTT- CB0007 Cam Follower Crank 21 E-29 DGR- AD003 Upright Shaft Gear(U) 13 C- 2 DSC-BFOOOI Screw ( I /8"n;44) 27 G-44 

CTT- CL0003 Roller 21 E- 25 DPK- BA0007 0-Ring for F-20 23 F-21 DSC- BF0006 Screw (3/16"n;28) 7 A- 9 

CTT-CM0005 Shde Arm 21 E- 24 DPK- CA0006 Bed Rubber Cap 7 A-18 DSC-BF0006 Screw (3/16"n;28) 7 A-14 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No . Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Rel.No. 

DSC-BF0006 Screw (3/16"n=28) 7 A-14-2 DSC-BJ0002 Screw (11/64"n=40) 39 M-48 DSC- FA0189 Screw For H- 30 29 H-31 

DSC-BF0006 Screw (3/16""n=28) 21 E- 36 DSC-BJ0003 ;screw (9/64 • n=40) 23 F-52 DSC-FA0192 S1ud Screw For G- 20 27 G-22 

DSC-BF0006 Screw (3/16"n=28) 21 E-46 DSC-BJ0003 I Screw (9/64 "n=40) 37 L-14-3 DSC- FC0001 Stud Screw For H-22 29 H-23 

DSC-BF0006 Screw (3/16"n=28) 23 F-35 DSC-BJ0011 Screw (9/64 "n=40) 23 F-15 OSC-F00003 Dutch Le·1es '-'o"no >,n Screw 21 E-42 

DSC-BF0006 Screw (3/16"n=28) 31 1-2 DSC-BJ0011 Screw (9/64 "n=40) 25 F-64 OSC-FF0026 Guide Pn For Synchronizer 43 N-6-25 

DSC-BF0006 Screw (3/16 .. n=28) 31 1-15 DSC-BJ0011 Screw (9/64 ··n=40) 31 1-13 OSC- FH0002 Stud Screw For E-40 21 E-40 

DSC-BF0006 Screw (3/ 16"n=28) 35 K-8-6 DSC-BJ0014 Screw (9/64 "n=40) 23 F-6 OSC-FH0005 Holder For D-76 17 D-77 

DSC-BF0006 Screw (3/16"n=28) 37 L-10 DSC-BJ00 14 Screw (9/64"n=40) 29 H-20 OSC-FH0007 Hinge Screw For H-16 29 H-17 

DSC-BF0006 Screw (3/ 16"n=28) 37 L-16 DSC-BJ0020 Screw For E-30 21 E-30 OSC-FH0008 Hinge Screw For H-32 29 H-33 

DSC-BF0006 Screw(3/16"n=28) 29 H-44 DSC-BJ0024 Screw (3/16"n=32) 17 D-1 10 OSC-GA0004 Stud Screw For E-26 21 E-26 

DSC-BF0007 Screw ( 1 5/64 .. n=28I 21 E-54 DSC-BJ0033 Screw ( 1 /8""n=44) 25 F-59 OSC-GC0007 Needle fe€d CoMecllon Shalt 27 G-25 

DSC-BF0007 Screw ( 1 5/64 • n=28) 23 F-30 DSC-BJ0054 Screw (9/64 "n=40) 9 A-60 DSC- HA0001 Screw (9/16"n=20) 29 H-1 

DSC-BFOOOB Screw ( 15/64 • n=281 11 B- 25 DSC-BJ0055 Screw (M2x0.4) 33 J-4 OSC- HC0003 Bed Base "FRONT"(A) 7 A- 20 

DSC-BF0009 Screw ( 1 1 /64 • n=40) 23 F-9 DSC-BJ0056 Screw (5/16""n=24) 39 M-25 OSC-HC0006 Bed Base "FRONT""(B) 9 A-58 

DSC-BF0009 Screw (11/64"n=40) 23 F- 11 DSC-CA0001 Screw ( 15/64 "n=28) 9 A-57 OSC- HD0006 Holder For D- 84. 85 17 0 - 86 

DSC-BF0009 Screw ( 11 /64"n=40) 23 F-16 DSC-CA0001 Screw ( 15/64 .. n=28) 13 C- 21 OSC-HZ0011 Cable Connection Boll 29 H-40 

DSC-BF0009 Screw ( 11 /64"n=40) 41 M-49-5 DSC-CA0001 Screw ( 15/64 .. n=28) 15 D- 29 DSN-AA0001 Nul For A-48-1 7 A-48-1 

DSC-BF0011 Screw (3/ 16"n=28) 15 D-50 DSC-CA0001 Screw (15/64'"n=28) 15 0 - 31 DSN-AA0004 Nut 23 F-47 

DSC-BF0011 Screw (3/ 16"n=28) 15 0 -58 DSC-CA0001 Screw ( 15/64 •· n=28) 15 D-54 DSN-AA0004 Nu1 (15/64"n=28) 21 E-32 

DSC-BF0011 Screw (3/ 16"n=28) 17 0 - 116 DSC- CA0001 Screw ( 1 5/64 .. n=28) 15 0 - 56 DSN-AA0004 Nu1 ( 15/64 .. n=28) 21 E- 41 

DSC-BF0011 Screw (3/16 .. n=28) 23 F- 19 DSC-CA0001 Screw ( 15/64 "n=28) 27 G- 19 DSN-AA0004 Nul ( 15/64 .. n=28) 27 G-23 

DSC-BF0011 Screw (3/ 16 .. n=28) 23 F-23 DSC-CA0003 Screw (3/16"n=28) 27 G- 5 DSN-AA0004 Nut ( 15/64 ·· n=28) 27 G-27 

DSC-BF0011 Screw (3/16 .. n=28) 27 G-13 DSC-CA0003 Screw (3/16"n=28) 27 G-17 DSN-AA0004 Nul (15/64 .. n=28) 39 M- 42 

DSC-BFOOl 1 Screw (3/ 16 .. n=28) 27 G-21 DSC-CA0004 Screw (11/64"'n=40) 35 K-8-5 OSN-AA0004 Nul For F-24 23 F-25 

DSC-BFOO t 1 Screw (3/ 16 .. n=28) 35 K-7-10 DSC-CA0004 Screw (11/64"n=40) 37 L- 14- I6 OSN-AA0004 Nut For F-36 23 F-37 

DSC-BF0018 Screw (1/8 .. n=44) 15 0-44 DSC-CA0005 Screw ( 1 /4 "n=40) 11 B-17 OSN-AA0004 NutForF- 45 23 F-55 

DSC-BF00l9 Screw (3/16"n=28) 17 D-91 DSC-CA0005 Screw (1/4"n=40) 11 B- 19 DSN-AA0006 Nut (3/ 16 .. n=32) 21 E-27 

DSC-BF0026 Screw (3/16 .. n=32) 15 D-34 DSC-CA0005 Screw (1 / 4 "n=40) 13 C- 9 DSN-AA0006 Nut (3/16 .. n=32) 21 E-44 

DSC-BF0026 Screw (3/ 16"n=32) 27 G-38 DSC- CA0005 Screw (1 /4"n=40) 13 C-14 OSN-AA0007 Nul ( 15/64 •· n=28) 35 K-7-8 

DSC- BF0031 Screw ( 11 /64 • n=40) 13 C-33 DSC- CA0005 Screw(1 /4 ·n=40) 13 C- 3 OSN-AA0009 Nul (11/64"n=40) 17 D-87 

DSC-BF0031 Screw (11/64"n=40) 17 D-83 OSC-CAOOOS Screw ( 15/64 .. n=28) 11 B- 31 OSN-AA0009 Nut ( 11 /64 "n=40) 21 E- 16 

DSC-BF0031 Screw (11 / 64"n=40) 23 F-49 DSC-CA0008 Screw ( 15/64 • n=28) 11 B-35 OSN-AA0009 Nu1 ( 11 /64 ·n=40) 31 1-10 

DSC-BF0031 Screw ( 11 /64 • n=40) 29 H- 8 DSC-CA0008 Screw ( 15/64 "n=28) 13 C-6 DSN-AA0009 Nul (11 /64" n=40) 41 M- 49- 6 

DSC- BF0036 Screw ( 11 /64 • n=40) 15 0 - 22 OSC-CAOOOB Screw (15/64"n=28) 13 C-17 DSN-AA0017 Nut ( 1 /B"n=40) 21 E- 4 

DSC-BF0036 Screw ( 11 /64 "n=40) 15 0-25 OSC-CA0008 Screw ( 15/64 • n=28) 23 F-8 OSN-AA0020 Nut For G-3 27 G- 46 

DSC- BF0036 Screw (11/64"n=40) 17 0 - 61 DSC-CA0011 Screw (1 /4"n=40) 11 B-28 OSN-AA0024 Nut "A "For H-41 29 H-42 

DSC-BF0036 Screw (1 1/64"n=40) 17 D-105 OSC-CA0011 Screw (1/4"n=40) 15 D- 16 DSN-AA0037 Nut for F- 32 23 F-33 

DSC- BF0037 Screw (9/32"n=28) 11 B- 9 DSC-CA0011 Screw ( 1 / 4 "n=40) 15 D- 18 DSN-CC0001 Presser Adjusting Nut 29 H-2 

DSC-BF0040 Screw (3/16'"n=32) 13 C- 22 DSC- CA001 t Screw (1/4"n=40) 15 D- 59 DSN-CY0006 Nut For Knee Li fter 35 K-7-14 

OSC-BF006 t Screw (MBx 1.25) 39 M-33 DSC-CA0016 Screw (11 /64"n=40) 37 L- 19 OSP-AA0016 Spring For C-22 13 C-23 

DSC-BF0062 Screw ( 1 /8"n=40) 21 E-3 DSC-CA0019 Screw (1/4"n=40) 11 B-28-1 DSP-AA001 7 Presser Adjusting Spring 29 H-3 

DSC-BF0063 Screw ( 11 /64"n=40) 15 0-12 DSC-CA00 t9 Screw (1/4"n=40) 15 D-2 OSP-AA0025 Slide Arm Return Spring 21 E-23 

OSC-BF0063 Screw (11/64"n=40) 19 D- 119 OSC- CA0019 Screw ( 1 / 4 • n=40) 17 0-70 DSP-AA0027 Piston Spring 37 L-14-8 

OSC-BF0063 Screw (11/64"n=40) 21 E-49 OSC-CA0023 Screw (11/64"n=40) 27 G-28 DSP-AA0028 Spring for D- 92 17 D-93 

DSC-BF0065 Screw (9/64 "n=40) 27 G- 11 OSC-CA0024 Screw 27 G- 1- 1 DSP-AA0052 °'31 S!lalt Ea:,rur, Slocoes Sl)fl1l 19 0-123 

DSC-BF0070 Cap Sere• For lo•et Shah Q,I 13 C-13 OSC-CA0026 Screw (1 / 8"n=44) 23 F-51-1 DSP-AA0052 Spring For D- 109 17 D-85 

DSC- BF0072 Stopper Screw 21 E- 31 DSC-CA0044 Screw ( 15/64 "n=28) 23 F-36 DSP-AA0098 Relurn Oil Tube Spring 37 L- 7- 5 

OSC-BF0074 P,n Screw For L -14-8 37 L-14- 9 OSC- CA0046 Screw ( 15/64 --n=28) 39 M- 41 OSP- AB0010 Spring For E- 30 21 E- 34 

OSC-BF0077 Screw ( 1 t a··n=44) 15 0-38 OSC-CB0003 Screw (11 /64""n=40) 13 C- 25 OSP-AB0014 Reverse Feed Spring 17 0-76 

OSC- BF0079 Screw (3/ 16" n=32) 15 0 - 47 DSC-CB0004 Screw (1/4 " n=40) 21 E- 38 OSP-AB0014 Spring For 0 - 109 17 0 -84 

OSC-BF0084 Screw (3/ 16'"n=28) 7 A-7 DSC-CB0007 Screw(M5) 9 A-62 OSP- AB004 7 Spring For H-32 29 H-35 

DSC-BF0084 Screw (3/ 16"n=28) 7 A-14-1 OSC-CC0001 Screw (5/16"n=18) 39 M-35-7 OSP-AC0022 Spring For J - 7 33 J- 9 

DSC-BF0084 Screw (9/64 " n=40) 33 J-2 DSC-FA0007 Hinge Screw For H- 27, 28 29 H-29 DSP- AC0023 0 I Pump Connecbon Spring 37 L-1 7 

DSC- BF0101 Screw (9/64 " n=40) 17 D-75 DSC-FA0029 Slud Screw For 1-8 31 1-9 OSP-AC0056 Spring For M-38 39 M-43 

DSC-BF0101 Screw (9/64'"n=40) 23 F- 39 DSC-FA0056 Slud Screw For E- 15 21 E-15 OSP-AC0066 Mes Lever Relurn Spring 23 F- 27 

DSC-BF0101 Screw (9/64'"n=40) 29 H-13 OSC-FA0057 Stud Screw For E-48 21 E-43 DTC-AH000 1 Oil Relurn Pipe Holder 37 L-9 

DSC- BF0149 Screw (1/4 00n=44) 39 M-46-2 OSC-FA0060 Hinge Screw lor H-24, 25 29 H- 26 OTC-AH0002 Code Holder "A" 7 A-26 

DSC-BF0149 Screw (1/8 .. n=44) 25 F-62 OSC-FA0062 Slopper Stu<l Screw For [}-108 17 D-112 OTC-AH001 1 Code Holder "B" 7 A-27 

DSC- BG0002 Screw(5/ 16"n=24) 11 B- 26 OSC- FA0063 Slud Screw For D- 99 17 D-1 00 OTC-AK0003 Magnetic 39 M-1 5 

DSC- BJ0002 Screw (11/64" n=40) 21 E- 6 OSC-FA0086 Hinge Screw For D-103 17 D-101 DWS-AA0006 Washer For F- 42 23 F-44 

DSC- BJ0002 Screw (11 /64"n=40) 29 H- 39 OSC-FA0183 Hinge Screw For F- 17 23 F- 18 OWS- AA0006 Washer For M-22. 23 39 M- 28 

DSC-BJ0002 Screw ( 11 / 64 • n=40) 29 H-46 OSC- FA0184 Stud Screw For F- 27 23 F-28 DWS-AA001 1 Washer For E-6 21 E-7 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Par1s No. Name of Parts Page Ref.No. Parts No. Name of Parls Page Ref.No. 

OWS-AA0015 Washer For 0-35 15 0-39 PWS-CA0002 Washer For L-14-1 37 L- 14-2 

OWS-AA0029 Washer For M-22. 23 39 M-26 PWS-CA0004 Sprrng Washer For A-21 7 A-23 

OWS-AA0038 Screw (9/64 "n=40) 7 A-14-4 PWS-CA0005 Spring Washer For D-95 17 0-97 

OWS-AA0038 Washer For F-51 23 F-53 PWS-CA0005 Washer For E-52 21 E-53 

OWS-AA0038 Washer For H-11 29 H-12 PWS-CA0005 Washer For Synchron~er 43 N-6-27 

OWS-AA0051 Washer For E-11 21 E-12 - ChrP Shute Plate Ass'y 39 M-49 

0WS-AA0052 Thread Tr.'llm'1g Shall \Vasher 21 E- 20 - Nail 39 M-20 

OWS- AAOl 18 Washer For K- 8-1 35 K- 8-2 - Needle 27 G-45 

OWS-AA0144 Screw ( 1 5/64 "n=28) 35 K-7-6 - Needle 39 M-5 

OWS-AA0144 Washer For G- 24 27 G-26 - Synchronizer Ass'y 11 B-34 

OWS-AA0144 Washer For K- 7-4, K-7- 5 35 K- 7-7 

OWS-AA0168 Washer For F-48 23 F-50 

OWS- CA0001 Washer 21 E-26-1 

OWS- CA0001 Washer For C-33 13 C-34 

OWS- CB0002 Washer For 0-77 17 0 -1 07 

HEC- 2507 Auto Knee Lrfler Solenord 35 K- 7- 1 

KM- 2507 Auto Knee llfler Soaioid Ass\ 35 K-7 

MTH- OF0001 Tnread Take Uo Lever Ass'y 11 B-27 

PBR- BA0010 Needle Bearrng 23 F-2 

PBA- BA0012 Needle Bearrng 2 1 E-13 

PBA- BA004 Needle Bearrng 27 G- 8 

PN- 000273 Prn for 0-90 17 0 -92 

PPK- AA0001 Ori Seal For B-20. 21 11 B-22 

PPK-A00001 Oil Seal For K-7-12 35 K-7-13 

PPK-BA0004 0-Arng For B-2 11 B-3 

PPK-BA0004 0-Aing For H-14 29 H-15 

PPK- BA0007 0-Arng For 0-78 17 0-79 

PPK- BAOOOB 0-A,ng For 0-63 17 0-64 

PPK- BA0016 0-Arng For 0-88 17 0-89 

PPK-880001 0-Arng For L -1 37 L-2 

PPN- A00001 Prn 7 A- 42 

PPN- AF0009 Pin For L-14-8 37 L-14-1 0 

PSC-AC0006 Screw (M6) 21 E-18 

PSC-AC0006 Screw (M6) 43 N-6-26 

PSC-AC0012 Screw (M6) 17 0 -98 

PSC-AC0026 Screw (MBX 1 .25) 7 A-22 

PSC- BA0001 Screw (M3X0.5) 31 1-19 

PSC- CB0002 Screw (M4) 31 1-6 

PSC- 000001 Nari For M-24 39 M-29 

PSC-000001 Nail For M- 40-1 41 M-49-4 

PSC-F00001 Slud Screw For F- 31 23 F-32 

PSN- AA0005 Nut(M8X 1.25) 7 A-24 

PSN- AA0017 Hinge Nut For 0-103 17 0-102 

PSN-AA0017 Nut "B"For H-41 29 H-41 

PSA- AA0001 Slop Ring For E-11 21 E-11 

PSA-AA0004 Stop Arng "C"For D-1, 3 15 0-4 

PSA-AC0001 E- Ring (09) 21 E-21 

PSR-ACOOOl E-Ring (09) 33 J- 6 

PSA-AC0001 E-Ring(09) 39 M-36 

PSR-AC0002 E-Rrng (0 5) 23 F-26 

PSA-AC0002 E-Arng (05) 15 0 - 24 

PSA-AC0002 E-Ring (05) 29 H-18 

PSA-AC0002 E-Ring (05) 29 H-34 

PSA-AC0002 E-Aing(0 5) 17 0-73 

PSA-A00002 E-Rrng (0 5) 21 E-50 

PTC-AGOOOl Nylon Clip 7 A- 30 

PTC-AH0002 Cable Holder(7N) 7 A-28 

PTL-ABOOOl L Wrench(2mm) 39 M-9 

PTL-BA0001 Oriver(large) 39 M-2 

PTL-BA0002 Oriver(Middle,Small) 39 M-3 

PWS-AA0005 Washer For 1-1 8 31 1-2 1 

PWS-CA0001 Spring Washer For 1-18 31 1-20 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




